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4 Test Summary
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Test Item Section in CFR 47 Result

Antenna requirement 15.203/15.247 (c) Pass

AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.247 (b)(3) Pass
6dB Occupied Bandwidth 15.247 (a)(2) Pass
Power Spectral Density 15.247 (e) Pass

Band Edge 15.247(d) Pass

Spurious Emission 15.205/15.209 Pass

Pass: The EUT complies with the essential requirements in the standard.
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5 General Information
5.1 Client Information
Applicant: Shenzhen Ogemray Technology Co., Ltd.
Address of Applicant: 3/F, No. 9 Bldg, Minxing Industrial Park, Minkang Rd,
Minzhi St, Longhua, Baoan District, Shenzhen, China
Manufacturer/ Factory: Shenzhen Ogemray Technology Co., Ltd.
Address of Manufacturer/ 3/F, No. 9 Bldg, Minxing Industrial Park, Minkang Rd,
Factory: Minzhi St, Longhua, Baoan District, Shenzhen, China
5.2 General Description of E.U.T.
Product Name: Wireless USB Adapter
Model No.: GWF-1C6T
2412MHz~2462MHz (802.11b/802.119/802.11n(H20))
Operation Frequency: 2422MHz~2452MHz (802.11n(H40))
11 for 802.11b/802.119/802.11n(H20)
Channel numbers: 7 for 802.11n(H40)
Channel separation: SMHz
Modulation technology: CCK/BPSK/QPSK
(IEEE 802.11b)
Modulation technology: 640AM/16QAM/BPSK/QPSK
(IEEE 802.11g/802.11n)
Data speed (IEEE 802.11b): | 1Mbps, 2Mbps, 5.5Mbps, 11Mbps
Data speed (IEEE 802.11g): | 6Mbps, 9Mbps, 12Mbps, 18Mbps, 24Mbps, 36Mbps, 48Mbps,54Mbps
Data speed (IEEE 802.11n): | Up to 300Mbps
Antenna Type: Internal:PCB Antenna, External: Omni-directional antenna
Antenna gain: Internal: 2dBi-
External: 2dBi
Power supply: DC 5V from USB port
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Operation Frequency each of channel

Channel Frequency Channel Frequency | Channel Frequency | Channel Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz

Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle

frequency, and the highest frequency of channel were selected to perform the test, and the selected channel see
below:

802.11b/802.11g/802.11n (H20)

Channel Frequency
The lowest channel 2412MHz
The middle channel 2437MHz
The Highest channel 2462MHz
802.11n (H40)
Channel Frequency
The lowest channel 2422MHz
The middle channel 2437MHz
The Highest channel 2452MHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13020003401
Test environment and mode

Operating Environment:
Temperature: 24.0°C
Humidity: 54 % RH
Atmospheric Pressure: 1010 mbar
Test mode:
Contunously transmitting | Keep the EUT in 100% duty cycle with modulation controled by
mode software provided by manufacturer.

We have verified the construction and function in typical operation. All the test modes were carried out with
the EUT in transmitting operation, which was shown in this test report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode Data rate
802.11b 1Mbps
802.11g 6Mbps

802.11n(H20) 6.5Mbps
802.11n(H40) 13.5Mbps

Final Test Mode:

According to ANSI C63.4 standards, the test results are both the “worst case” and “worst setup” 1Mbps for

802.11b, 6Mbps for 802.11g, 6.5Mbps for 802.11n(H20) and 13.5 Mbps for 802.11n(H40). All test items for
802.11b/g/n were performed in MIMO mode and duty cycle all above 98 %; meet the requierements of KDB
558074.

5.3 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:
@ FCC - Registration No.: 817957
Shenzhen Zhongjian Nanfang Testing Co., Ltd. EMC Laboratory has been registered and fully

described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in out files. Registration 817957, February 27, 2012.

@ IC - Registration No.: 10106A-1

The 3m Semi-anechoic chamber of Shenzhen Zhongjian Nanfang Testing Co., Ltd. has been
Registered by Certification and Engineering Bureau of Industry Canada for radio equipment testing with
Registration No.: 10106A-1.

@ CNAS - Registration No.: CNAS L6048

Shenzhen Zhongjian Nanfang Testing Co., Ltd. is accredited to ISO/IEC 17025:2005 General
Requirements for the Competence of Testing and Calibration laboratories for the competence of
testing.The Registration No. is CNAS L6048.

5.4 Test Location

All tests were performed at:

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Address: No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District,Shenzhen, Guangdong,China

Tel: 0755-23118282

Fax: 0755-23116366
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5.5 Other Information Requested by the Customer

None.

5.6 Test Instruments list

Radiated Emission:

) Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No.
No. (dd-mm-yy) (dd-mm-yy)
3m Semi- Anechoic
1 SAEMC 9(L)*6(W)* 6(H) CCIS0001 | June 09 2012 | June 08 2013
Chamber
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | CCIS0002 N/A N/A
. . SCHWARZBECK
3 BiConiLog Antenna VULB9163 CCIS0005 | June 04 2012 | June 03 2013
MESS-ELEKTRONIK
Double -ridged SCHWARZBECK
4 . BBHA9120D CCIS0006 | May 30 2012 May 29 2013
waveguide horn MESS-ELEKTRONIK
5 EMI Test Software AUDIX E3 N/A N/A N/A
6 Coaxial Cable CCIs N/A CCIS0016 | Apr. 012012 Mar. 31 2013
7 Coaxial Cable CCIS N/A CCIS0017 | Apr. 012012 Mar. 31 2013
8 Coaxial cable CCIS N/A CCIS0018 | Apr. 01 2012 Mar. 31 2013
9 Coaxial Cable CCIS N/A CCIS0019 | Apr. 012012 Mar. 31 2013
10 Coaxial Cable CCIs N/A CCIS0087 | Apr. 012012 Mar. 31 2013
Amplifier(10kHz-
11 HP 8447D CCIS0003 | Apr. 012012 Mar. 31 2013
1.3GHz)
Amplifier(1GHz- Compliance Direction
12 PAP-1G18 CCIS0011 | June 09 2012 | June 08 2013
18GHz) Systems Inc.
Pre-amplifier AFS33-18002
13 Rohde & Schwarz GTS218 Apr. 01 2012 Mar. 31 2013
(18-26GHz) 650-30-8P-44
14 Horn Antenna ETS-LINDGREN 3160 GTS217 Mar. 30 2012 Mar. 29 2013
15 Printer HP HP LaserJet P1007 N/A N/A N/A
16 |Positioning Controller ucC UC3000 CCIS0015 N/A N/A
Spectrum analyzer
17 Rohde & Schwarz FSP CCIS0023 | May. 29 2012 | May. 28 2013
9k-30GHz
18 Loop antenna Laplace instrument RF300 EMCO0701 | Aug. 122012 | Aug. 11 2013
19 EMI Test Receiver Rohde & Schwarz ESPI CCIS0022 Apr 01 2012 Mar. 31 2013
Conducted Emission:
. Inventory Cal.Date Cal. Due date
Item Test Equipment Manufacturer Model No.
No. (dd-mm-yy) (dd-mm-yy)
1 Shielding Room ZhongShuo Electron | 11.0(L)x4.0(W)x3.0(H) | CCIS0061 | June 09 2012 | June 08 2013
2 EMI Test Receiver Rohde & Schwarz ESCI CCIS0002 | May 25 2012 May 24 2013
3 LISN CHASE MN2050D CCIS0074 | Apr 012012 Mar. 31 2013
4 Coaxial Cable CCIS N/A CCIS0086 | Apr. 012012 Mar. 31 2013
5 EMI Test Software AUDIX E3 N/A N/A N/A

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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6 Testresults and Measurement Data

Report No: CCIS13020003401

6.1 Antennarequirement:

Standard requirement: | FCC Partl5 C Section 15.203 /247(c)
15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit

so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

15.247(c) (2)(i) requirement:
(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the

maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6dBi.

E.U.T Antenna:

The EUT have 2 antennas, one is PCB antenna, the other is Diople antenna; the best case gain of each
antenna is 2 dBi.

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130200034RF
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6.2 Conducted Emissions

Test Requirement: FCC Partl5 C Section 15.207
Test Method: ANSI C63.4: 2003
Test Frequency Range: 150kHz to 30MHz
Class / Severity: Class B
Receiver setup: RBW=9kHz, VBW=30kHz
Limit: Limit (dBuV)
Frequency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test procedure 1. The E.U.T and simulators are connected to the main power through

a line impedance stabilization network (L.I.S.N.). It provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power
through a LISN that provides a 500hm/50uH coupling impedance
with 500hm termination (Please refer to the block diagram of the test
setup and photographs).

3. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be
changed according to ANSI C63.4: 2003 on conducted
measurement.

Test setup: Reference Plane

| LISN | LISN

40cm 80cm
=% h— AC power
Equipment E.U.T

EMI
Receiver
Test table/Insulation plane
FRamait
ELUT Eguipment Under Test
LISAN Line impedence Stabilization Network
Test table haight=0.8m
Test Instruments: Refer to section 5.7 for details
Test mode: Refer to section 5.3 for details
Test results: Passed
Measurement Data
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 10 of 97
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Line:

Level (dBuV)
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80

70

60

FCC PART15 B QP

50

FCCPART15B AV

a0}
30[
20

10

o 0.150.2 0.5 1
Trace: 63
Site : CCIS Conducted Test Site
Condition : FCC PARTI1S B QP LISN LINE
Job NO. : D34RF

EUT : Wireless USE Adapter
Test Mode : Wifi mode
Model : GWE-1CET

Erwvirorment : Temp: 23 'C Huni:56%¥ Atmos:101KPa
Test engieer: Vincent

2
Frequency (MHz)

—
M — O D 00 =3 G O L) D

Read LISN Cable Limit  Ower
Freq Level Factor Loss Lewvel Line Limit Remark
MHz  dBuV db dE  dBu¥  dBuV db
0.150 44.20 10.25 0.79 6B5.24 §GA.00 -10.76 QP
0.160 27.66 10.256 0.79 38.60 BE6.00 -17.40 Average
0,170 41.83 10,23 0.78 52.94 64.94 -12.00 QF
0.178 26.43 10.23 0,77 37.43 b54.59 -17.16 Average
0.266 34.38 10.24 0.74 45.36 61.25 —-15.89 QP
0.510 20.35 10.26 0,76 31.37 46.00 -14.63 Average
0.518 27.89 10.26 0.76 39.01 BA.00 -16.99 QF
1.088 24.857 10.22 0.82 35.61 BA.00 -20.39 QP
1.088 16.26 10.22 0.82 26.30 46.00 -19.70 Average
1.918 17.47 10.28 0,03 27.7T8 46.00 -18,22 Average
2.707 28.73 10.28 0.93 39.94 BA.00 -16.06 QF
2.707 17.08 10.28 0.93 28.30 46.00 -17.70 Average

10 20 30

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130200034RF
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Neutral:
3[]Le"\ml {dBuV)
70
60 FCC PART15B QP
FCCPART15B AV
50
40
30
20
10
0
o8 0.150.2 0.5 1 2 10 20 30
Trace &% Frequency (MHz)
Site : CCIS Conducted Test Site
Condition : FCC PART1S B QP LISN NEUTRAL
Job WO. : 034FF
EUT : Wireless USE Adapter
Test Mode : Wifi mode
Model : GWF-1CAT
Ervrirorment : Temp: 23 'C Huni:56% Atmos:101KPa
Test engieer: Wincent
Kead LISN Cable Limit Ower
Freq Level Factor Loszsz Level Line Limit Remark
MHz  dBuV dB dB dBu¥  dBuV dB
1 0.150 45.25 10.27 0.79 6A.31 AA.00 -9.69 QP
2 0.170 44.30 10.25 0.78 B5.33 6A4.94 -9.61 QP
3 0.170 28.06 10.25 0.78 39.09 54,94 -15.85 Average
| 0.186 43.24 10.24 0.76 54.24 6A4.20 -9.96 QP
5 0.226 23.72 10.23 0.76 34.71 B2.61 -17.90 Average
f 0.486 19.78 10.28 0.7 30.82 46.23 -15.41 Average
T 0.546 30,30 10,25 0,76 41.31 B56.00 —-14.69 QP
a8 1.403 16.65 10.23 0,48 27.36 46.00 -18.64 Average
9 2.178 27.60 10.27 0.9 38.83 B5A.00 -17.17 gP
10 2,178 17.99 10.27 0.96 29,22 46.00 -16.7T8 Average
11 2.962 1A.99 10.283 0.92 28.19 4A.00 -17.81 Average
12 2.078 28.44 10.28 0.92 39.64 BA.00 -16.36 QP
Notes:

1. Aninitial pre-scan was performed on the live and neutral lines with peak detector.
2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.
3. Final Level =Receiver Read level + LISN Factor + Cable Loss

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
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6.3 Conducted Peak Output Power

Test Requirement: FCC Partl5 C Section 15.247 (b)(3)
Test Method: ANSI C63.4:2003 and KDB558074
Limit: 30dBm
Test setup:
Spectrum Analyzer
e o e |
/'\\ o Y s o
e o e |
i oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.7 for details
Test mode: Refer to section 5.3 for details
Test results: Passed

Measurement Data

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13020003401

Conducted o
Total power Limit
Mode Test CH Ant. Port Output power Result
(dBm) (dBm)
(dBm)
ANT 1 17.99
Lowest 20.97 30 Pass
ANT 2 17.92
ANT 1 17.77
802.11b Middle 20.91 30 Pass
ANT 2 18.02
ANT 1 17.80
Highest 20.90 30 Pass
ANT 2 17.98
ANT 1 15.07
Lowest 17.96 30 Pass
ANT 2 14.83
ANT 1 14.80
802.119g Middle 17.98 30 Pass
ANT 2 15.13
ANT 1 14.89
Highest 18.06 30 Pass
ANT 2 15.21
ANT 1 14.02
Lowest 16.94 30 Pass
ANT 2 13.84
802.11n ANT 1 13.92
Middle 17.08 30 Pass
(H20) ANT 2 14.22
ANT 1 13.94
Highest 16.96 30 Pass
ANT 2 13.96
ANT 1 13.80
Lowest 16.67 30 Pass
ANT 2 13.52
802.11n ANT 1 14.03
Middle 17.10 30 Pass
(H40) ANT 2 14.15
ANT 1 14.04
Highest 17.07 30 Pass
ANT 2 14.07
Test plot as follows:
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 14 of 97
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Ant 1:
‘ Test mode: 802.11b
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 8.89 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.413500000 GHz

Offdet 0|5 pB 1
10 T

Lo R
10 e AN

UG 20
--30

N Sl IRV

swe[~ 10d of 100
L-40

-—50

-—60
L_70 3DB

Center 2.412 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 20 MHz Power 17.99 dBm

Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -25.27 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.422000000 GHz
Offdet 0|5 B

S

556““* LVL

SwpP 109 of 100

Center 2.437 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 20 MHz Power 17 .77 dBm

Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -25.29 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.447000000 GHz
Offdet 0|5 @B

S

Mo LVL

SwWpP 104 of 100

Center 2.462 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 20 MHz Power 17.80 dBm

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Report No

: CCIS13020003401

‘ Test mode: 802.119g
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 4.69 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.407140000 GHz
Offdet 0|5 pB
10 -
o 74 =
+-10 4 S
L RIS 4 N
=G 20 ~—r]
M’U"‘/l et VN PRV
SWP 109 of 100
+-40
-—50
-—60
| _70 3DB
Center 2.412 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 20 MHz Power 15.07 dBm

Lowest channel

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 4.51 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.432380000 GHz
Offdet 0|5 @B
10 -
b - S
e N
L-10 !," N
--20 A
SwWpP 104 of 100
--40
~—50
--60
—-70
Center 2.437 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 20 MHz Power 14.80 dBm

Ref 20 dBm

Middle channel

*Att 30 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 2.5 ms

Marker 1 [T1 ]
4.65 dBm
2.457500000 GHz

Offdet 0|5 @B
10

-0

L-10 4
L-20 y.

SwWpP 104 of

100

Center 2.462 GHz

Tx Channel
Bandwidth

3 MHz/

20 MHz

Power

Highest channel

Span 30 MHz

14.89 dBm

LVL

LVL

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.:

CCIS130200034RF
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Report No: CCIS13020003401

‘ Test mode: ‘ 802.11n(H20)

*RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz 3.35 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.412900000 GHz

Offdet 0|5 pB
110 T
Lo S — A
+-10 i AN
1 RVig 4
G 20 v \\\‘
LVL
Y VT W~ by,
Swp| 10d of 100

+-40
~—50
-—60
| 70 3DB
Center 2.412 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 20 MHz Power 14 .02 dBm

Lowest channel

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.04 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.433640000 GHz
Offdet 0|5 @B
10 +
a A
L0 ft"* I.I
__10 / \
1 RVig // N
Gl 20
| 30,4 / \\\“_M_ Ve
SWP 109 of 100
40
-—50:
r—60
L_70 3DB
Center 2.437 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 20 MHz Power 13.92 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.10 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.465120000 GHz
Offget O0l5 (@B
10 4+
Lo e e (ST D Y N—. A
~
__10 / \
1 RV //
IXG] 20
L_3 / \4 ) LVL
NP 109 of 100
40
-—50:
r—60
L_70. 3DB
Center 2.462 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 20 MHz Power 13.94 dBm

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130200034RF
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Report No: CCIS13020003401

‘ Test mode: ‘ 802.11n(H40)
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 0.02 dBm
Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.410000000 GHz
Offdet O0O|5 @B
110 )
A
o - _ A ]
--10 Y
1 RMfg l/ \
G 20
20 /| N LVL
~f0d of 100 s Sy
=40
--50
--60
L_70 3DB
Center 2.422 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 13.80 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 0.48 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.424760000 GHz
offdet 0|5 pB
10 ]
Lo - ' <= [ A |
--10
1 RV // \
UG -20
0 | LVL
W wod of 100 AR ROV
-—40
+-50
--60
L_70 3DB
Center 2.437 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 14.03 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 0.59 dBm
Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.439880000 GHz
Ooffdet 0|5 OB
10
| A
0 - et =
--10
1 RMfg / \
Gl 20
30 LVL
F~T0od of 100 e
--40
--50
--60
70 3DB
Center 2.452 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 14.04 dBm
Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13020003401

Ant 2:
‘ Test mode: 802.11b
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -24.36 dBm
Ref 20.5 dBm *Att 30 dB SWT 2.5 ms 2.427000000 GHz
Offdet 0|5 pB
10
Lo — ~C [ A ]
~—10
1 RV 4
VAXH [l ] ’d 3
/ L ————LVL
=30 70d of 100
| _40
~-50
-—60
L_70 3DB
Center 2.412 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 20 MHz Power 17 .92 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 8.98 dBm
Ref 20 dBm *Att 30 dB SWT 5 ms 2.438560000 GHz
Offdet O0O|5 @B 1
10 e
_F/_,_.-M— '—HH -
Lo [ A |
~—10
1 RV 4
G 20
T S~ v
SWP 104 ot 100
40
-—50
-—60:
L_70 3DB
Center 2.437 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 20 MHz Power 18.02 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 8.93 dBm
Ref 20 dBm *Att 30 dB SWT 5 ms 2.461550000 GHz
Offdet O|5 @B 1
10 ~ =
_ﬂ/_'_'_'_ A
o — ~ A
~—10
”
MAXH il ==r4¢} —]
... -hi;‘r\‘”’/f LVL
SWP 104 of 100
--40
~-50
-—60
| 70 3DB
Center 2.462 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 20 MHz Power 17.98 dBm

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130200034RF
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Report No: CCIS13020003401

‘ Test mode: 802.119g

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.01 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.411460000 GHz
Offget O[5 @B

LVL

SwpP 109 of 100

--50

--60

L_70 3DB

Center 2.412 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 20 MHz Power 14 .83 dBm

Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 5.08 dBm
Ref 20 dBm *Att 30 dB SWT 5 ms 2.432020000 GHz

Offget O[5 @B
10 =

Lo

~-10 // Ny
7 NPTTVION 1Y

ﬁ@ﬂ“WLM”NWWN ]

LVL
~—30

SWP 104 of 100
L—40

--50

60
| _70 3DB

Center 2.437 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 20 MHz Power 15.13 dBm

Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 5.05 dBm
Ref 20 dBm *Att 30 dB SWT 5 ms 2.457050000 GHz
Offdet 0|5 {HB

LVL

SWP 109 of 100

Center 2.462 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 20 MHz Power 15.21 dBm

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13020003401

‘ Test mode:

| 802.11n(H20)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.15 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.416680000 GHz
Offdet O|5 @B
~10 T
) 4
Lo
L_10. / \\
1 RM f/
RG] 20 4
wévg“'wvw"r LVL
SWP 104 of 100
| _40
~-50
-—60
. _70 3DB
Center 2.412 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 20 MHz Power 13.84 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.59 dBm
Ref 20 dBm *Att 30 dB SWT 5 ms 2.432380000 GHz
Offdet 0|5 pB
~10 T
Lo G e D e
| 10 /] AN
1 RV A T
IMAXH IR N el L
| _30 LVL
SWP 109 of 100
40
-—50
-—60:
L_70 3DB
Center 2.437 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 20 MHz Power 14 .22 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.50 dBm
Ref 20 dBm *Att 30 dB SWT 5 ms 2.458820000 GHz
offdet 0[5 [B |
10
o . SRS SN SN
L-10 /| N
1 RMig “"_"\v-w»v—‘-NW"‘"v\
L
VAXH [llimay
l_30 LVL
SWP 109 of 100
40
-—50:
~—60
L_70 3DB
Center 2.462 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 20 MHz Power 13.96 dBm

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13020003401

‘ Test mode:

®

Highest channel

| 802.11n(H40)
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -0.23 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.409760000 GHz
Offdet 0|5 pB
10 1
lo - A
- o (A
10 /] A\
20 / \
o A D e (A
F SWP[" 10d of 100
--40
-—50
-—60
| _70 3DB
Center 2.422 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 13.52 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 0.65 dBm
Ref 20 dBm *Att 30 dB SWT 5 ms 2.424940000 GHz
Offget O0l5 @B
~10 I
| A
0 — = [ A |
1-10
20 \"L
M LVL
SWP 104 of 100
| _40
-—50
-—60:
70 3DB
Center 2.437 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 14.15 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 0.70 dBm
Ref 20 dBm *Att 30 dB SWT 5 ms 2.439700000 GHz
Offdet 0|5 pB
10 ]
Y A
Lo L~ - [ A |
L 10 / N
L_20 N, M
" 30 LVL
SWP 104 of 100
I -40
-—50
-—60
L_70 3DB
Center 2.452 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 14.07 dBm
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No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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GCIS

6.4 Occupy Bandwidth

Report No

: CCIS13020003401

Test Requirement:

FCC Partl5 C Section 15.247 (a)(2)

Test Method:

ANSI C63.4:2003 and KDB558074

Limit:

>500kHz

Test setup:

Spectrum Analyzer

=
Al ODEoo

=
— =

(==Y E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 5.7 for details

Test mode:

Refer to section 5.3 for details

Test results:

Passed

Measurement Data

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.:

CCIS130200034RF
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Report No: CCIS13020003401

Ant 1
6dB Occupy Bandwidth (MHz)
Test CH Limit(kHz) Result
802.11b 802.11g 802.11n(H20) | 802.11n(H40)
Lowest 12.06 16.44 17.10 35.76
Middle 12.12 16.44 17.10 35.88 >500 Pass
Highest 12.06 16.44 17.10 35.64
26dB Emission Bandwidth (MHz)
Test CH Limit(kHz) Result
802.11b 802.11g 802.11n(H20) | 802.11n(H40)
Lowest 17.28 18.72 19.26 38.52
Middle 17.34 18.72 19.32 38.52 N/A N/A
Highest 17.22 18.84 19.38 38.52
Ant 2
6dB Occupy Bandwidth (MHz)
Test CH Limit(kHz) Result
802.11b 802.11g 802.11n(H20) | 802.11n(H40)
Lowest 12.06 16.44 17.16 35.88
Middle 12.06 16.50 17.34 35.76 >500 Pass
Highest 12.06 16.44 17.34 36.00
26dB Emission Bandwidth (MHz)
Test CH Limit(kHz) Result
802.11b 802.11g 802.11n(H20) | 802.11n(H40)
Lowest 17.28 18.84 19.44 38.64
Middle 17.28 19.02 19.80 38.76 N/A N/A
Highest 17.28 20.28 20.16 39.00

Test plot as follows:

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 24 of 97



GCIS

Ant 1

Report No: CCIS13020003401

Test mode: 6dB BW

802.11b

® “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 khHz 0.22 dB
Ref 20.5 dBm *Att 30 dB SWT 5 ms 12.060000000 MHz
20 Offpet 0.5 dB Marker] 1 [T1 ||
of 98 dBm
2].406000D00 _Griz ||

D1 7.2d dB

: /i
i R

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 6.MAR.2013 07:07:33

Lowest channel

® “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.35 dB
Ref 20.5 dBm “Att 30 dB ST 5 ms 12.120000000 MHz

20 Offfet 0.5 db Varker] 1 L[T1
1|26 dem

2|.430040p00 GH

D1 7.41 ds

per PP g
yh oo a1 ae P

7 T 1

I . ™
LY 3

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 6.MAR.2013 07:14:08

Middle channel

@ “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz 0.13 dB
Ref 20.5 dBm “Att 30 dB SWT 5 ms 12.060000000 MHz

20 Offfet 0.5 dB Marker] 1 [T1

1|12 dBm
456000000 GHz (M

D1 7.47 dBm

= I P YT e [ T

T T i

,, I
/ 3

My ]

Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 6.MAR.2013 07:19:05

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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GCIS

Report No: CCIS13020003401

Test mode: 6dB BW 802.11g

® “RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz 0.54 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 16.440000000 MHz
20 Offset 0.5 dB Marker| 1 [T1 |
-41 61 dBm
2 403z80hoo cu
: b1 2.37 de
i e I |

. 73#%5\%\»\"/“4 e b AT o ™™ &Y

J‘Tf\aL“J\f"

-80

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 26.FEB.2013 11:05:47

Lowest channel

@ RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz 0.72 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 16.440000000 MHz
20 Offfet 0.5 dB Marker] 1 [T1
-4L76 dBm
428780b00 G
1208 dBy gy — "
0> ’5#‘%5%%%“% il N\J"V‘W’\AM‘,\T

-80

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 26.FEB.2013 11:01:46

Middle channel

@ RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz 0.47 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 16.440000000 MHz
20 Offfet 0.5 dB Marker] 1 [T1
-s{.09 dBm
453780000 Gt
1P
St M) | S S Y W W B B W PO

-80

Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 26.FEB.2013 10:58:05

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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GCIS

Report No: CCIS13020003401

Test mode: 6dB BW

802.11n(H20)

® “RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz 0.39 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 17.100000000 MHz
20 offfet 0.5 db Varker] 1 [T1 I
-alea dBm
2|_a02s20bo0 cu
[Py
o1 1.6q depqb b

I g 0 0, VP, 1, Tl sding ”‘\/\ﬁm2 o

\
iz me

-80
Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 26.FEB.2013 11:09:00

Lowest channel

@ RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz 1.17 d8
Ref 20 dBm “Att 30 dB SWT 5 ms 17.100000000 MHz

20 Offpet 0.5 dB Marker] 1 [T1

-6f.08 dBm
428420b00 Gl

o
01 141 aep—l—

! i

gt

-80

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 26.FEB.2013 11:12:12

Middle channel

@ RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.40 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 17.100000000 MHz

20 Offpet 0.5 dB Marker] 1 [T1
~al o1 dBm

453420D00 Gl

o
1 1.2 B

I R T 193 N o

-80
Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 26.FEB.2013 11:14:41

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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GCIS

Report No: CCIS13020003401

Test mode: 6dB BW

802.11n(H40)

® “RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz 0.84 dB
Ref 20 dBm “Att 30 dB SWT 10 ms 35.760000000 MHz

20 offfet 0.5 db Varker] 1 [T1 I
-7|59 dBm
2| aas120bo0 cu

DT —1.94 (F

-80

Center 2.422 GHz 6 MHz/

Date: 26.FEB.2013 11:22:23

Lowest channel

Span 60 MHz

@ RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz 1.02 dB
Ref 20 dBm “Att 30 dB SWT 10 ms 35.880000000 MHz
20 Offfet 0.5 dB Marker] 1 [T1
-8l 67 dBm
419000p00 Gi
=T VL

w./\/"” g 3
-80
Center 2.437 GHz 6 MHz/ Span 60 MHz
Date: 26.FEB.2013 11:20:11
@ RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.55 dB
Ref 20 dBm “Att 30 dB SWT 10 ms 35.640000000 MHz
20 Offfet 0.5 dB Marker] 1 [T1
-7l13 dBm
434120p00 Gi
—
p2 ,#“_OVQ‘J(““,B‘Q‘“’JVWMJM WJ«AM
L Hr At

-80

Center 2.452 GHz 6 MHz/

Date: 26.FEB.2013 11:17:58

Highest channel

Span 60 MHz
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GCIS

Report No: CCIS13020003401

Test mode:26dB EBW

802.11b

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 2.32 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.411460000 GHz

20 Offpet 0.5 dB ndB [T[L]  26[00 dB
BW 17[.280000P00 MHz

Temp f FT1 ndpy
. -23[51 dBm
2|.403360P00 GHz

VRO ISTRTY I

Temp—Z[ TTTTORT

-25(04 dBm
I// v U
i K

L /J] S

KN

-80

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 27.FEB.2013 02:24:52

Lowest channel

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 0.71 dBm
SWT 5 ms 2.435020000 GHz

®

Ref 20 dBm “Att 30 dB

20 Offfet 0. nds [Th1  26[00 dB
BW  17[.330000p00 MHz
Towp— i FT1 ndb}

25077 dBm
2| 428300P00 GHz|

fa

TrTRT
-26/16 dem
|- 445640p00 GHz

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 27.FEB.2013 02:25:34

Middle channel

*RBW 100 kHz Warker 1 [T1 ]

®

“VBW 300 kHz 0.67 dem
Ref 20 dBm “Att 30 dB SWT 5 ms 2.460500000 GHz
20 Offfet 0.5 dB ndB [TL]  26[00 dB
BW  17.220000p00 MHz
Tomp 1l {1 by
25|62 dem
1 2|. 45336 G
7 2|.453360p00 GHz
Temp—2CTT TRt
-24{70 dBm
vl by 2| 470580p00_GHz
L -+

isind]

-80

Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 27.FEB.2013 02:26:21

Highest channel

\«WE:Z
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GCIS

Report No: CCIS13020003401

Test mode:26dB EBW

802.11g

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -1.68 dBm

Ref 20 dBm Att 30 dB SWT 5 ms 2.413260000 GHz

20 Offpet 0.5 dB ndB [T[L]  26[00 dB
BW 1872000000 MHz
Temp f FT1 ndby

-27/.45 dBm
2|.402580p00 GHz

1
SRR i

Aol dipboadi oo d g L, | ooz cen

7 i

AL f

-80

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 27.FEB.2013 02:30:04

Lowest channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -2.24 dm

N -

Ref 20 dBm “Att 30 dB SWT 5 ms 2.438260000 GHz
20 Offfet 0.5 dB nds [Th1  26[00 dB
BW  18[.720000p00 MHz
Towp— 1 FT1 ndb}
- 27,59 dBm
= 2| 427580P00 GHz|
TR 1

Temp—2ETT TR T

A A ﬂ | -27}95 dBm
1 2].446300p00 GHz

i K,

) MJ/ KJ\ A

-80

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 27.FEB.2013 02:29:12

Middle channel

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -3.38 dBm

Ref 20 dBm “Att 30 dB SWT 5 ms 2.455700000 GHz
20 Offfet 0.5 dB nds [TL]  26[00 dB
B 18.840000p00 MHz

Tomp 2| {T1 ndpy
- -29|.83 dBm
L 2| 452520p00 GHz

Temp—2ETT TRt

-30L 32 dBm
o Wl i

b k2

/ Y,

Lo N

-80

Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 27.FEB.2013 02:27:49

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130200034RF
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GCIS

Report No: CCIS13020003401

Test mode:26dB EBW

802.11n(H20)

Ref 20 dBm

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -1.64 dBm
Att 30 dB SWT 5 ms 2.413260000 GHz

20 Offfet 0.5 dB

nde [T]  26[00 dB
BW 19[.260000p00 MHz
Tewmp 1| FT1 ndby

-26| 68 dBm
2|.402340p00 GHz

Temp—2 T TR T

00 GHz

TRETA T 0 0 N N

T2

\wuﬂ.m ”

-80

Center 2.412 GHz

3 MHz/ Span 30 MHz

Date: 27.FEB.2013 02:31:20

®

Ref 20 dBm

Lowest channel

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -2.48 dBm

“Att 30 dB SWT 5 ms 2.438260000 GHz

20 offfet 0.f dB

nds [Th1  26[00 dB
BW  19[.320000p00 MHz

Temp 3l £T1 ndby

29|23 dBm
2|.427280p00 GHz

Temp—2 T TR T

1, L 0 -28 72 dBm
2|-446600p00 cHz

T2

L,

-80

Center 2.437 GHz

3 MHz/ Span 30 MHz

Date: 27.FEB.2013 02:32:26

®

Ref 20 dBm

Middle channel

*RBW 100 kHz Warker 1 [T1 ]
*VBW 300 kHz -3.64 dBm

“Att 30 dB SWT 5 ms 2.457020000 GHz

20 offfet 0.5 dB

nds [Th1  26[00 dB
BW  19(.380000p00 MHz

Temp al {1 ndby

2o[ 71 dom
2| 4s2280p00 ciiz
- S it e

-20/ 94 dBm

MJ“’"‘JK"\ Mﬂu\ﬂ,\zﬁ/mm D00 GHz

il

B

\

-80

Center 2.462 GHz

3 MHz/ Span 30 MHz

Date: 27.FEB.2013 02:33:20

Highest channel

“\V\.wwr

(A ]

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130200034RF
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GCIS

Report No

: CCIS13020003401

Test mode: 26dB EBW

802.11n(H40)

@

Ref 20 dBm

20 Offfet O.

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -3.88 dBm
Att 30 dB SWT 10 ms 2.405680000 GHz
ndB [T[L]  26[00 dB

BW 38.520000P00 MHz
Temp 1} £T1 ndpy A

-29/ 56 dBm
2|.402680p00 GHz

Tem

M NI A 2a1200p00 criz

TR L

"

\,

-80

Center 2.422 GHz

6 MHz/ Span 60 MHz

Date: 27.FEB.2013 02:22:32

®

Lowest channel

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -3.91 dBm
Ref 20 dBm “Att 30 dB SWT 10 ms 2.420680000 GHz
20 Offfet 0.5 dB ndB [Th1 26[00 dB
BU 38520000000 Nz
B P
29110 dBm
2}.417680pP00 GHz
; remo T o
h h l ' “ -291 95 dBm
L b | b bh b MM RA ] 256200po0 chz
% &2
) / \\A A
v««u)“ﬂﬂﬂ’, N
a0
Center 2.437 GHz 6 MHz/ Span 60 MHz

Date: 27.FEB.2013 02:21:37

®

Middle channel

*RBW 100 kHz Warker 1 [T1 ]

“VBW 300 kHz -4.85 dBm
Ref 20 dBm “Att 30 dB SWT 10 ms 2.435680000 GHz
20 offfet 0.5 dB nde [Thl 2600 dB
BW 3852000000 Mz
Tompa| £r1 adhy
-30[20 dBm
.
2|.432680p00 GHz
i
L= T Temp—2 T b LvL
-311 71 dBm
[ I l 1 Lol A b L I 3l-472200poo oz
g
-80
Center 2.452 GHz 6 MHz/ Span 60 MHz

Date: 27.FEB.2013 02:23:11

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Project No.:

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

CCIS130200034RF
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GCIS

Ant 2

Report No: CCIS13020003401

Test mode: 6dB BW 802.11b

® “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.30 dB
Ref 20 dBm Att 30 dB SWT 5 ms 12.060000000 MHz
20 Offfet 0.5 dB Marker] 1 [T1 I
of 42 dBm
2l a0s000hoo Gt

D1 5.5

I I .
/ \

-80

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 25.FEB.2013 09:27:58

Lowest channel

® “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.32 dB
Ref 20 dBm “Att 30 dB ST 5 ms 12.060000000 MHz
20 Offfet 0.5 dB Varker] 1 [T1
ol 20 dem
430040ho0 Gi

i I D T
I Vi,
! Y

i Jo LWJ} W
] S

-80

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 25.FEB.2013 09:29:55

Middle channel

@ “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.20 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 12.060000000 MHz

20 Offfet 0.5 dB Marker] 1 [T1
-ol.04 dBm

455040D00 Gl

1 6.22

, ’ )

-80
Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 25.FEB.2013 09:31:54

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 33 of 97



GCIS

Report No: CCIS13020003401

Test mode: 6dB BW 802.11g

® “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz 0.03 dB
Ref 20 dBm Att 30 dB SWT 5 ms 16.440000000 MHz
20 offfet 0.5 dB Varker 1 [T1 I
6l13 dem
2| anazaohoo c
10

O P 7 HL T -

I \

-80
Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 25.FEB.2013 09:37:30

Lowest channel

® “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz -1.01 dB
Ref 20 dBm “Att 30 dB ST 5 ms 16.500000000 MHz
20 Offfet 0.5 dB Varker] 1 [T1
-s| 10 dem
428780ho0 cu
[P
i b1 1.0d B

7] e N WWJM;L\; v

-80
Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 25.FEB.2013 09:36:09

Middle channel

@ “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz 0.45 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 16.440000000 MHz

20 Offfet 0.5 dB Marker] 1 [T1

-5{00 dBm

453780p00 cuz|EN

R Y T s > o
o ’Af& 2l o P2 v
L T\
op bl LT R
Tl

-80

Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 25.FEB.2013 09:33:51

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 34 of 97



GCIS

Report No: CCIS13020003401

Test mode: 6dB BW 802.11n(H20)

® “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz 0.13 dB
Ref 20 dBm Att 30 dB SWT 5 ms 17.160000000 MHz
20 offfet 0.5 dB Varker 1 [T1 I
6|82 dem
2| anasz0hon cr

DZV—I a M“’\ "AA"" _ﬂ,\/\ﬂhi a

-80
Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 25.FEB.2013 09:38:56

Lowest channel

® “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz 0.67 dB
Ref 20 dBm “Att 30 dB ST 5 ms 17.340000000 MHz
20 Offfet 0.5 dB Varker] 1 [T1
-6|81 dem
428420ho0 ci
[P
A - -
- e
+ otk i foll sz
2 -{gy"de
X
-80
Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 25.FEB.2013 09:40:19

Middle channel

@ “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz 0.57 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 17.340000000 MHz
20 Offfet 0.5 dB Marker] 1 [T1
-6/.82 dBm
453240p00 Gi
.
T ik a2
L L edllly " bl
L A
AW
|
-80
Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 25.FEB.2013 09:41:52

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 35 of 97



GCIS

Report No: CCIS13020003401

Test mode: 6dB BW 802.11n(H40)

® “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.35 dB
Ref 20 dBm Att 30 dB SWT 10 ms 35.880000000 MHz
20 offfet 0.5 dB Varker 1 [T1 I
ol 26 dem
2| aca120h00 G

D1 -3.14 gB

-80

Center 2.422 GHz 6 MHz/ Span 60 MHz

Date: 25.FEB.2013 09:48:32

Lowest channel

® “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz 0.56 de
Ref 20 dBm “Att 30 dB SWT 10 ms 35.760000000 MHz
20 Offfet 0.5 dB Varker] 1 [T1
-8l 58 dem
410120h00 G
[ Pr
A
c imn U AL MM -
E b2 e d H
\'\M Aty
I JNM‘J”/ -
-80
Center 2.437 GHz 6 MHz/ Span 60 MHz

Date: 25.FEB.2013 09:45:50

Middle channel

@ “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz 1.26 dB
Ref 20 dBm “Att 30 dB SWT 10 ms 36.000000000 MHz
20 Offfet 0.5 dB Marker] 1 [T1
-9l 40 dBm
434000p00 Gi
" A (b L A
JAN/ \'W/u e ol
W
-80
Center 2.452 GHz 6 MHz/ Span 60 MHz

Date: 25.FEB.2013 09:44:49

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 36 of 97



GCIS

Report No

: CCIS13020003401

Test mode:26dB EBW

802.11b

Ref 20 dBm

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 0.42 dBm
Att 30 dB SWT 5 ms 2.413020000 GHz

20 Offfet O.

nde [T]  26[00 dB
BW 17[.280000P00 MHz
Temp 1} £T1 ndpy A

-25/36 dBm
2|.403360p00 GHz

o

Temp—2 T TR T L
-26|.26 dem

by 2|.s206a0ho0 onz

N,

\Ez

S

o,

-80

Center 2.412 GHz

3 MHz/ Span 30 MHz

Date: 25.FEB.2013 10:14:32

®

Lowest channel

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz 0.22 dBm
Ref 20 dBm “Att 30 dB SWT 5 ms 2.436520000 GHz
20 Offfet 0.5 dB nds [Th1  26[00 dB

BW  17[-280000)
Temp 1

)00 MHz
£T1 ndby

25|37 dBm
2|.428360p00 GHz

e

z
g b ol aasneg

T

dBm|
00 GHz

i

-80

Center 2.437 GHz

3 MHz/ Span 30 MHz

Date: 25.FEB.2013 10:15:30

®

Ref 20 dBm

Middle channel

*RBW 100 kHz Warker 1 [T1 ]
*VBW 300 kHz -0.45 dBm

“Att 30 dB SWT 5 ms 2.463020000 GHz

20 Offfet 0.5 dB nds [Th1  26[00 dB
BW  17[.280000p00 MHz
Tomp 1 {T1 ndby

-26[24 dBm

H 2| 453360P00 GHz

rTTbT L
-26/ 91 dBm

Wi

-80

Center 2.462 GHz

3 MHz/ Span 30 MHz

Date: 25.FEB.2013 10:16:19

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Project No.:

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

CCIS130200034RF

Page 37 of 97



GCIS

Report No

: CCIS13020003401

Test mode:26dB EBW

802.11g

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz ~1.76 dBm

Ref 20 dBm Att 30 dB SWT 5 ms 2.413260000 GHz

20 Offpet 0.5 dB ndB [T[L]  26[00 dB
BW  18840000P00 MHz
Temp f [T1 ndpy

-27/.32 dBm
2|.402580p00 GHz

Temp—2 T TR T

27|74 de;
| MM MM ”‘A“’J"L”n\zmzmzo 00 c—»j

-80

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 25.FEB.2013 10:14:03

Lowest channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz ~1.73 dem

Ref 20 dBm “Att 30 dB SWT 5 ms 2.438260000 GHz

20 Offfet 0.5 dB nds [Th1  26[00 dB
BW  19[.020000p00 MHz
Towp— 1 FT1 ndb}

2809 dBm
2| 427520P00 GHz|

Temp—2 LT TR T

[ TN 2765 dem
2.446540p00 Gz

I 2l YA,

W e

-80

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 25.FEB.2013 10:13:14

Middle channel

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -2.27 dBm

Ref 20 dBm “Att 30 dB SWT 5 ms 2.463260000 GHz

20 Offfet 0.5 dB nds [TL]  26[00 dB
8w 20[.280000p00 MHz
Tomp 2l {T1 ndby

- -28/.37 dBm

L 2| 452460p00 GHz

1

Temp—2ETT TRt

/NA | W IJ\N_‘ fad MZ -27[75 dBm

| 472740p00 GHz

-80

Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 25.FEB.2013 10:12:29

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.:

CCIS130200034RF

Page 38 of 97



GCIS

Report No: CCIS13020003401

Test mode:26dB EBW

802.11n(H20)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz ~1.69 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.413260000 GHz

20 Offfet 0.5 dB ndB [TL]  26[.00 dB

-28L01 dBm

ol vl T

L R bl g gl-421720p00 Ghz
T T2

-80

Center 2.412 GHz 3 MHz/

Date: 25.FEB.2013 10:09:52

Span 30 MHz

Lowest channel

®

Ref 20 dBm “Att 30 dB SWT 5 ms

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz

-1.88 dBm
2.430760000 GHz

20 offfet 0.f dB

nds [Th1  26[00 dB
BW  19[.800000p00 MHz

Temp 3l £T1 ndby

27|66 dBm
2|.427280p00 GHz

Temp—2 LT TR T

N

-27|.96 dem
|- 447080p00 GHz

-80

Center 2.437 GHz 3 MHz/

Date: 25.FEB.2013 10:10:29

Span 30 MHz

Middle channel

®

Ref 20 dBm “Att 30 dB SWT 5 ms

*RBW 100 kHz Warker 1 [T1 ]
*VBW 300 kHz

-2.23 dBm
2.463260000 GHz

20 offfet 0.5 dB

nds [Th1  26[00 dB
BW  20[.160000P00 MHz
Tomp 1 {T1 ndby

L= — Temp—2 T TapT
bl Tl Il

AT AN

W0l 472200p00 GHz

-80

Center 2.462 GHz 3 MHz/

Date: 25.FEB.2013 10:11:14

Span 30 MHz

Highest channel

(A ]

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130200034RF
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GCIS

Report No: CCIS13020003401

Test mode: 26dB EBW 802.11n(H40)

® “RBW 100 kHz Marker 1 [T1 ]
“VBIW 300 kHz ~4.55 dBm
Ref 20 dBm Att 30 dB SWT 10 ms 2.407000000 GHz
20 Offfet 0.5 dB nds [T[L]  26[00 dB
BW  38.640000P00 MHz
Temp 1} £T1 ndpy A
-29/59 dBm
2| 402680p00 GHz

T Temp—2 T TR T e
-30.40 dem

MWW b, wmj\wnmo 00 GHz

J .
/ aaiyp] -

-80

Center 2.422 GHz 6 MHz/ Span 60 MHz

Date: 25.FEB.2013 10:08:59

Lowest channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -4.23 den

Ref 20 dBm “Att 30 dB SWT 10 ms 2.420680000 GHz

20 Offfet 0.5 dB nds [Th1  26[00 dB
BW 38 760000p00 MHz
Towp— 1 FT1 ndb}

2951 dBm
2| 417680P00 GHz|
T Temp—2[ TTT TR e

D MDA | I A oo oo

Jl \I?
WVJ T
gl
A

-80

Center 2.437 GHz 6 MHz/ Span 60 MHz

Date: 25.FEB.2013 10:08:27

Middle channel

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -4.56 dBm
Ref 20 dBm “Att 30 dB SWT 10 ms 2.435680000 GHz
20 Offfet 0.5 dB nds [TL]  26[00 dB
B 3900000000 MHz

Tomp 2| {T1 ndpy
-30/.46 dBm

[1"PK]

T Temp—2ETT TRt L
los dBm

-30]
A

/ .

-80

Center 2.452 GHz 6 MHz/ Span 60 MHz

Date: 25.FEB.2013 10:07:35

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 40 of 97



GCIS

Report No: CCIS13020003401

6.5 Power Spectral Density

Test Requirement: FCC Partl5 C Section 15.247 (e)
Test Method: ANSI C63.4:2003 and KDB558074
Limit: 8dBm
Test setup:
Spectrum Analyzer
e o e |
IREEE
i oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.7 for details
Test mode: Refer to section 5.3 for details
Test results: Passed

Measurement Data

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 41 of 97



Report No: CCIS13020003401

Mode Test CH Ant. Port PSD Total PSD Limit Result
(dBm) (dBm) (dBm)
Ant 1 3.91
Lowest 6.86 8 Pass
Ant 2 3.79
Ant 1 4.39
802.11b Middle 7.32 8 Pass
Ant 2 4.22
Ant 1 4.39
Highest 7.35 8 Pass
Ant 2 4.29
Ant 1 1.94
Lowest 455 8 Pass
Ant 2 1.10
. Ant 1 2.22
802.119g Middle 4.31 8 Pass
Ant 2 0.12
Ant 1 2.05
Highest 4.19 8 Pass
Ant 2 0.10
Ant 1 1.33
Lowest 3.30 8 Pass
Ant 2 -1.07
802.11n Ant 1 1.17
Middle 3.37 8 Pass
(H20) Ant 2 -0.63
Ant 1 1.17
Highest 3.06 8 Pass
Ant 2 -1.23
Ant 1 -1.68
Lowest 0.50 8 Pass
Ant 2 -3.54
802.11n Ant 1 -1.16
Middle 1.12 8 Pass
(H40) Ant 2 -2.77
Ant 1 -1.20
Highest 0.91 8 Pass
Ant 2 -3.23

Test plot as follows:

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 42 of 97



GCIS

Ant 1
Test mode:

Report No: CCIS13020003401

802.11b

® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 3.91 dBm

Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.414014000 GHz

20 Offpet 0.5 dB

h

AL AL AN

-80
Center 2.412 GHz 1.9 MHz/

Span 19 MHz

Date: 27.FEB.2013 03:32:02

Lowest channel

® RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 4.39 dem

Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.436506000 GHz

20 Offpet 0.5 dB

[~]
1
et WAAAIA | pA MM, )

[ Wl |

-80
Center 2.437 GHz 1.9 MHz/

Span 19 MHz

Date: 27.FEB.2013 03:36:31

Middle channel

® RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 4.39 dem

Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.459986000 GHz

20 Offpet 0.5 dB

1

Qe STV | g o ‘

[ Wl |

-80
Center 2.462 GHz 1.9 MHz/

Span 19 MHz

Date: 27.FEB.2013 03:39:07

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 43 of 97



GCIS

Report No

: CCIS13020003401

Test mode:

802.11g

Ref 20 dBm

“RBW 100 kHz Warker 1 [T1 ]
VBW 300 KHz 1.94 dBm

“Att 30 dB SWT 2.5 ms 2.413350000 GHz

20 Offpet O.

1

Il 1 A 4

i

-80

Center 2.412 GHz

2.5 MHz/ Span 25 MHz

Date: 27.FEB.2013 02:59:35

®

Lowest channel

“RBW 100 kHz Warker 1 [T1 ]
VBW 300 KHz 2.22 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.438300000 GHz
20 Offfet 0.5 dB
=
.
1 I ]

bULMIVAJt\AA d\VduVVJLﬁﬂﬁf [xv

-80

Center 2.437 GHz

2.5 MHz/ Span 25 MHz

Date: 27.FEB.2013 02:56:41

®

Ref 20 dBm

“Att 30 dB

Middle channel

*RBW 100 kHz Warker 1 [T1 ]
“VBW 300 kHz 2.05 dBm
SWT 2.5 ms 2.463300000 GHz

20 Offfet O.

dB

.

b

1 JWVN ot

-80

Center 2.462 GHz

2.5 MHz/ Span 25 MHz

Date: 27.FEB.2013 02:52:05

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Project No.:

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

CCIS130200034RF
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Report No: CCIS13020003401

Test mode:

802.11n(H20)

® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 1.33 dBm
Ref 20 dBm “Att 30 dB SWT 5 ms 2.413248000 GHz
20 Offset 0.5 dB
1
sttt o o e v e
" /r/v M‘/‘NA
y
Center 2.412 GHz 2.6 MHz/ Span 26 MHz

Date: 27.FEB.2013 03:04:09

Lowest channel

® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 1.17 dBm
Ref 20 dBm “Att 30 dB SWT 5 ms 2.438300000 GHz
20 Offfet 0.5 dB
1
P 4 T |
WM‘\/J\[\N’JL‘A kﬂ M«ﬂa.J\MIL\,AﬂW e
L w\/ U\MM
W
-80
Center 2.437 GHz 2.6 MHz/ Span 26 MHz
Date: 27.FEB.2013 03:08:13
@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 1.17 dBm
Ref 20 dBm “Att 30 dB SWT 5 ms 2.455760000 GHz
20 Offfet 0.5 dB
=1
1Pk 1
AYH Faln
P o e e e e
" J\f/\Mm
iy i
-80
Center 2.462 GHz 2.6 MHz/ Span 26 MHz

Date: 27.FEB.2013 03:10:23

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: CCIS13020003401

Test mode:

802.11n(H40)

Ref 20 dBm “Att 30 dB SWT 10 ms

“RBW 100 kHz Warker 1 [T1 ]
VBW 300 KHz

1.68 dBm
2.405692000 GHz

20 Offpet O.

WM,W M

-80

Center 2.422 GHz 5.4 MHz/

Date: 27.FEB.2013 03:16:00

Span 54 MHz

Lowest channel

®

“RBW 100 kHz Warker 1 [T1 ]
VBW 300 KHz

1.16 dBm

Ref 20 dBm “Att 30 dB SWT 10 ms 2.420800000 GHz
20 Offget 0.5 dB
(&
T T
L / \u,.
o

-80

Center 2.437 GHz 5.4 MHz/

Date: 27.FEB.2013 03:22:55

Span 54 MHz

Middle channel

®

Ref 20 dBm “Att 30 dB SWT 10 ms

*RBW 100 kHz Warker 1 [T1 ]
“VBW 300 kHz

-1.20 dBm
2.435692000 GHz

20 offfet 0.5 dB

INTY RYTVIT

A iy

-80

Center 2.452 GHz 5.4 MHz/

Date: 27.FEB.2013 03:25:37

Span 54 MHz

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130200034RF
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Ant 2
Test mode:

Report No: CCIS13020003401

802.11b

® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 3.79 dBm

Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.409530000 GHz

20 Offpet 0.5 dB

s b p RN | M B

[ )

-80
Center 2.412 GHz 1.9 MHz/ Span 19 MHz

Date: 25.FEB.2013 10:25:37

Lowest channel

® RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 4.22 dem

Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.436050000 GHz

20 Offpet 0.5 dB

1

A M | P,

ki Wl |

-80

Center 2.437 GHz 1.9 MHz/ Span 19 MHz

Date: 25.FEB.2013 10:26:19

Middle channel

® RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 4.29 dem

Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.463026000 GHz

20 Offpet 0.5 dB

1

At AAMIANA | TARAAN

Al W] b

-80
Center 2.462 GHz 1.9 MHz/ Span 19 MHz

Date: 25.FEB.2013 10:27:15

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13020003401

Test mode:

802.11g

® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 1.10 dBr

Ref 20 dBm “Att 30 dB “SWT 5 ms

n

2.405750000 GHz

20 Offpet 0.5 dB

e

o ‘”WJL"M'““

-80

Center 2.412 GHz 2.5 MHz/

Date: 25.FEB.2013 10:29:50

Lowest channel

Span 25 MHz

® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 0.12 dBm

Ref 20 dBm “Att 30 dB “SWT 5 ms

2.430750000 GHz

20 Offpet 0.5 dB

i

-80

Center 2.437 GHz 2.5 MHz/

Date: 25.FEB.2013 10:30:39

Middle channel

Span 25 MHz

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 0.10 dBm

Ref 20 dBm “Att 30 dB “SWT 5 ms

2.463300000 GHz

20 offfet 0.5 dB

-80

Center 2.462 GHz 2.5 MHz/

Date: 25.FEB.2013 10:31:12

Highest channel

Span 25 MHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130200034RF
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Report No: CCIS13020003401

Test mode:

802.11n(H20)

Ref 20 dBm “Att 30 dB “SWT 5 ms

“RBW 100 kHz Warker 1 [T1 ]
VBW 300 KHz

1.07 dBm
2.405708000 GHz

20 Offpet 0.5 dB

1
Ml llpgold bl -
L Jw’ w\
M./d}
|
Center 2.412 GHz 2.6 MHz/ Span 26 MHz
Date: 25.FEB.2013 10:34:02
Lowest channel
® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 0.63 dBm
Ref 20 dBm “Att 30 dB “SWT 5 ms 2.438248000 GHz
20 Offset O. dB
B
WAMM hadlond N/\MV\UMW\‘ o
Center 2.437 GHz 2.6 MHz/ Span 26 MHz
Date: 25.FEB.2013 10:33:02
Middle channel
@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -1.23 dBm
Ref 20 dBm “Att 30 dB “SWT 5 ms 2.463248000 GHz
20 Offget O. dB
[A]

el

i 4
=—1r

WV

-80

Center 2.462 GHz 2.6 MHz/

Date: 25.FEB.2013 10:32:11

Span 26 MHz

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130200034RF
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Test mode:

Report No: CCIS13020003401

802.11n(H40)

® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 3.54 dBm

Ref 20 dBm “Att 30 dB SWT 10 ms 2.405692000 GHz

20 Offpet 0.5 dB

-80
Center 2.422 GHz 5.4 MHz/ Span 54 MHz

Date: 25.FEB.2013 10:35:09

Lowest channel

® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 2.77 dBm

Ref 20 dBm “Att 30 dB SWT 10 ms 2.421988000 GHz

20 Offpet 0.5 dB

R LSSV YO YT CYYS VT

-80

Center 2.437 GHz 5.4 MHz/ Span 54 MHz

Date: 25.FEB.2013 10:35:52

Middle channel

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -3.23 dBn
Ref 20 dBm “Att 30 dB SWT 10 ms 2.435692000 GHz
20 Offfet 0.5 dB
=1
1Pk
G]
}J v
/ \"f\m AN
e \Aa 02
-80
Center 2.452 GHz 5.4 MHz/ Span 54 MHz

Date: 25.FEB.2013 10:36:47

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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6.6 Band Edge

Report No: CCIS13020003401

6.6.1 Conducted Emission Method

Test Requirement: FCC Part15 C Section 15.247 (d)

Test Method: ANSI C63.4:2003 and KDB558074

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 30 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup:

Spectrum Analyzer

el e |
e oo o

(= = |
— el e |

(==Y E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.7 for details

Test mode: Refer to section 5.3 for details

Test results: Passed

Test plot as follows:

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 51 of 97
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Report No: CCIS13020003401

Ant 1
‘ Test mode: ‘ 802.11b

® RBW 100 kHz Marker 3 [T1 ] ® “RBW 100 kHz Marker 3 [T1 ]
“VBW 300 kHz -42.45 dBm “VBW 300 kHz -47.19 dBm
Ref 20 dBm “Att 30 dB SWT 5 ms 2.400000000 GHz Ref 20 dBm “Att 30 dB SWT 5 ms 2.483500000 GHz
20 Offket 0.5 dB Varker| 1 [T1 20 Offfet 0. dB Marker] 1 [T1
3[33 dem 3[62 dem
L 412040h00 Gz | I3 461504h00 cH
Marker| 2 [T1

warker| 2 [T1

Al 2 W 1
5 / !
!

T aBm —25[52 dBm

AT TIOAPOOGHZ]| L1

]

D2 25.61 df

D2 -26.09 dp} \
i\

'l A4 ; v A
MW U\j V ‘\Af Mann n

L7 Lo
F1 F1
-80 -80
Start 2.39 GHz 3.2 MHz/ Stop 2.422 GHz Start 2.452 GHz 4.8 MHz/ Stop 2.5 GHz
Date: 27.FEB.2013 03:33:37 Date: 27.FEB.2013 03:40:36

Lowest channel Highest channel

‘ Test mode: 802.11g

® “RBW 100 kHz Marker 3 [T1 ] ® “RBW 100 kHz Marker 3 [T1 ]

VBW 300 kHz 33.13 dBm “VBW 300 kHz 44.35 dBm
Ref 20 dBm “Att 30 dB SWT 5 ms 2.400000000 GHz Ref 20 dBm Att 30 dB SWT 5 ms 2.483596000 GHz
20 Offfet 0.% dB Marker| 1 [T1 20 Offket 0.5 dB Marker| 1 [T1
-0} 01 dBm -0} 90 dBm
. 413206b00 Gu 458240000 G
Marker| 2 [T1 Marker| 2 [T1
1 PK 1 PK]
= b1 1.94 dB 1 -29 dBm = b1 2.04 dB -27068 dBm

I J \ I

Rra

an

LYYW VT

F1 F1
-80 -80
Start 2.39 GHz 3.2 MHz/ Stop 2.422 GHz Start 2.452 GHz 4.8 MHz/ Stop 2.5 GHz
Date: 27.FEB.2013 03:01:12 Date: 27.FEB.2013 02:54:42

Lowest channel Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13020003401

‘ Test mode:

| 802.11n(H20)

» Mhﬂ Tl L‘“Mwwﬂk\\

; \
D2 -8.67 dpm—%

4 M“‘]‘M e o

® “RBW 100 kHz Marker 3 [T1 ] “RBW 100 kHz Marker 3 [T1 ]
“VBW 300 kHz 33.48 dBm “VBW 300 kHz 39.45 dBm
Ref 20 dBm “Att 30 dB SWT 5 ms 2.400128000 GHz Ref 20 dBm “Att 30 dB SWT 5 ms 2.483308000 GHz
20 Offset 0.% dB Marker| 1 [T1 || 20 Offset 0.% dB Marker| 1 [T1 ||
0}01 dBm -0} 35 dBm
10 412206h00 G asasashon cuz| M
Marker| 2 [T1 I Marker| 2 [T1 ||
1K )
A D1 1.33 dBm - 2933 dbn oA L+ o1 1.17 dB —29p01 dby
FaT206apoo—ort

8
s D2 -P8.83 df
|

-0 rwm

50 L _so. e dnl e
-60-
L7 F-70-
F1 F1
-80 -80
Start 2.39 GHz 3.2 MHz/ Stop 2.422 GHz Start 2.452 GHz 4.8 MHz/ Stop 2.5 GHz
Date: 27.FEB.2013 03:05:32 Date: 27.FEB.2013 03:11:48
® “RBW 100 kHz Marker 3 [T1 ] “RBW 100 kHz Marker 3 [T1 ]
“VBW 300 kHz -35.22 dBm “VBW 300 kHz -38.05 dBm
Ref 20 dBm “Att 30 dB SWT 10 ms 2.400104000 GHz Ref 20 dBm “Att 30 dB SWT 10 ms 2.483636000 GHz
20 Offget O.% dB Marker| 1 [T1 20 Offget 0.5 dB Marker| 1 [T1
-2}15 dBm -3}13 dBm
Lo s05204ho0 cu s37032h00 oy
Marker| 2 [T1 Marker| 2 [T1
-31}85 dBm LAEY -32]17 dBm
riennsiereisisiemeinra (RV] O DT =T~ LVL

— W}}r WMWMM&W\
; \

Ay
AVl
F
-80
Start 2.39 GHz 5.2 MHz/ Stop 2.442 GHz

Date: 27.FEB.2013 03:20:00

Lowest channel

[N*“MMNM LALLM

-80
Start 2.432 GHz 6.8 MHz/ Stop 2.5 GHz

Date: 27.FEB.2013 03:27:12

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Project No.: CCIS130200034RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Ant 2

Report No: CCIS13020003401

Test mode:

| 802.11b

Marker 3 [T1 ]

® “RBW 100 kHz
VBW 300 kHz 43.00 dBm

Ref 20 dBm “Att 30 dB SWT 5 ms 2.399488000 GHz
20 Oofffet 0.5 dB Marker] 1 [T1
3106 dBm
L. s10092ho0 G
R 1 Marker| 2 [T1
D1 3.79 dB
ae — 7t
i I AL

[ A

" 71 I

D2 -26.21 dpf u\‘k

-7

-80

Start 2.39 GHz 3.2 MHz/ Stop 2.422 GHz

Date: 26.FEB.2013 02:38:51

Lowest channel

@

Ref 20 dBm

“RBW 100 kHz
“VBW 300 kHz
SWT 5 ms

Marker 3 [T1 ]
46.75 dBm

Att 30 dB 2.483212000 GHz

20 Offfet 0.5 dB

Marker] 1 [T1
2|92 dBm
464420h00 Gu.

Marker| 2 [T1

1 PK D1 4.29 dB

3

—26[ 78 dBm

FATO9TZPOOGHZ]| Ly
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D2 25.71 df

/
f
I

-80

Start 2.452 GHz

4.8 MHz/ Stop 2.5 GHz

Date: 26.FEB.2013 03:03:30

Highest channel

Test mode:

| 802.11g

® “RBW 100 kHz Marker 3 [T1 ] ® “RBW 100 kHz Marker 3 [T1 ]

“VBW 300 kHz -35.14 dBm “VBW 300 kHz -39.15 dBm
Ref 20 dBm “Att 30 dB SWT 5 ms 2.399552000 GHz Ref 20 dBm “Att 30 dB SWT 5 ms 2.483788000 GHz

20 Offfet O0.% dB Marker| 1 [T1 20 Offfet 0.5 dB Marker| 1 [T1
0} 32 dBm 3{97 dBm
Fa 2| 413206h00 Gt o seazoahon cu

- Marker| 2 [T1 Marker| 2 [T1
juAxH b1 1.1 ldB 1 29169 dBm s o0 b 31116 dBm

;s CATTASSPOTGRZ ] Lvi

R S s

i J \

D2 28.9 dBl -7/ \\.

Ok

-80

Start 2.39 GHz 3.2 MHz/ Stop 2.422 GHz

Date: 26.FEB.2013 02:41:32

Lowest channel

J 7 nfu\v‘nvl\\fsu w
AN A

Start 2.452 GHz

4.8 MHz/ Stop 2.5 GHz

Date: 26.FEB.2013 03:01:23

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130200034RF
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Report No:

CCIS13020003401

Test mode:

| 802.11n(H20)

®

“RBW 100 kHz WMarker 3 [T1 ]
“VBW 300 kHz

-38.71 dBm

Ref 20 dBm “Att 30 dB SWT 5 ms 2.399872000 GHz
20 Offset 0.% dB Marker[ 1 [T1
-1 54 dem
0. 405744h00 G
Marker| 2 [T1
. -31|45 dBm
e LIS, RN RO
20 \
2,
Dz =BT-07 1
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F1
-80
Start 2.39 GHz 3.2 MHz/ Stop 2.422 GHz
26.FEB.2013 02:43:56
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Lowest channel
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“VBW 300 kHz
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Date: 26.FEB.2013 02:56:16
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Test mode:

802.11n(H40)

®

Ref 20 dBm

“Att 30 dB

RBW 100 kHz
VBW 300 kHz
SWT 10 ms

Marker

2

3 [T11]
38.70 dBm
400104000 GHz

20 Offset O0.$ dB Marker| 1 [T1

-4} 20 dBm
Y 405704000 GH.

— Marker| 2 [T1

e -34f67 dBm
0206 APOo—GHZ | LyL
D1 -3.54 dB
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F

-80

Start 2.39 GHz

Date: 26.FEB.2013
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02:47:53

Lowest channel

Stop 2.442 GHz

@

“RBW 100 kHz
“VBW 300 kHz

Marker 3 [T1 ]
36.66 dBm

Ref 20 dBm Att 30 dB SWT 10 ms 2.483228000 GHz
20 Offpet 0.% dB Marker| 1 [T1
-5(33 dBm
Marker| 2 [T1
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,[Lll,m.,lu N “WLLJ\
j D2 33.23 d| \-\
L oA, AWW’*‘M
F1
-80
Start 2.432 GHz 6.8 MHz/ Stop 2.5 GHz
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Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130200034RF
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6.6.2 Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209 and 15.205
Test Method: ANSI C63.4: 2003
Test Frequency Range: 2.3GHz to 2.5GHz
Test site: Measurement Distance: 3m
Receiver setup:
Frequency Detector RBW VBW Remark
Peak 1MHz 3MHz Peak Value
Above 1GHz Peak 1MHz 10Hz Average Value
Limit:
Frequency Limit (dBuV/m @3m) Remark
54.00 Average Value
Above 1GHz 74.00 Peak Value
Test Procedure: 1. The EUT was placed on the top of a rotating table 0.8 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees
to determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above
the ground to determine the maximum value of the field strength.
Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

4. For each suspected emission, the EUT was arranged to its worst
case and then the antenna was tuned to heights from 1 meter to 4
meters and the rota table was turned from 0 degrees to 360 degrees
to find the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak
values of the EUT would be reported. Otherwise the emissions that
did not have 10dB margin would be re-tested one by one using
peak, quasi-peak or average method as specified and then reported
in a data sheet.

Test setup: _
: Antenna Tower
: e
ceeep 3m <'.+ | — Horn Antenna
EUT v {
4m / Spectrum
A Analyzer
DY
Turn O.gm I\:'
Table A : A y
i I H 1 1 L 1
Test Instruments: Refer to section 5.7 for details
Test mode: Refer to section 5.3 for details
Test results: Passed
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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802.11b
Test channel. \ Lowest \ Level: \ Peak
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(l\(jIHz) y Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 60.87 27.58 3.83 34.83 57.45 74.00 -16.55 Horizontal
2400.00 66.12 27.58 3.81 36.81 60.70 74.00 -13.30 Horizontal
2390.00 62.01 27.58 3.83 34.83 58.59 74.00 -15.41 Vertical
2400.00 64.84 27.58 3.81 34.83 61.40 74.00 -12.60 Vertical
Test channel. \ Lowest \ Level: \ Average
Frequency Reao: Antenna Cable Preamp Level Limit Line Qvgr Polarizatio
(MH2) Leve Factor Loss Factor @Buv/m) | (@Buv/m) Limit n
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 49.31 27.58 3.83 34.83 45.89 54.00 -8.11 Horizontal
2400.00 50.03 27.58 3.81 34.83 46.59 54.00 -7.41 Horizontal
2390.00 49.75 27.58 3.83 34.83 46.33 54.00 -7.57 Vertical
2400.00 51.77 27.58 3.81 34.83 48.33 54.00 -5.78 Vertical
Test channel. \ Highest \ Level: \ Peak
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(l\(jIHz) y Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 58.65 27.52 3.89 34.86 55.20 74.00 -18.80 Horizontal
2500.00 50.17 27.55 3.90 34.87 46.75 74.00 -27.26 Horizontal
2483.50 59.65 27.52 3.89 34.86 56.20 74.00 -17.80 Vertical
2500.00 52.35 27.55 3.90 34.87 48.93 74.00 -25.07 Vertical
Test channel: | Highest ‘ Level: ‘ Average
Erequenc Read Antenna Cable Preamp Level Limit Line Over
(I\(jIHz) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 48.62 27.52 3.89 34.86 45.17 54.00 -8.83 Horizontal
2500.00 41.69 27.55 3.90 34.87 38.27 54.00 -15.73 Horizontal
2483.50 50.16 27.52 3.89 34.86 46.71 54.00 -7.29 Vertical
2500.00 41.06 27.55 3.90 34.87 37.64 54.00 -16.36 Vertical
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
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802.11g
Test channel. \ Lowest \ Level: \ Peak
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\CJIHZ) y Level Factor Loss Factor @Buv/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 59.62 27.58 3.83 34.83 56.20 74.00 -17.80 Horizontal
2400.00 63.15 27.58 3.81 34.83 59.71 74.00 -14.29 Horizontal
2390.00 60.84 27.58 3.83 34.83 57.42 74.00 -16.58 Vertical
2400.00 64.28 27.58 3.81 34.83 60.84 74.00 -13.16 Vertical
Test channel. | Lowest | Level: \ Average
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(l\(jIHz) y Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2390.00 47.66 27.58 3.81 34.83 44.22 54.00 -9.78 Horizontal
2400.00 48.56 27.58 3.83 34.83 45.14 54.00 -8.86 Horizontal
2390.00 49.00 27.58 3.81 34.83 45.56 54.00 -8.44 Vertical
2400.00 49.79 27.58 3.83 34.83 46.37 54.00 -7.63 Vertical
Test channel. \ Highest | Level: | Peak
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\chHz) y Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 58.78 27.52 3.89 34.86 55.33 74.00 -18.67 Horizontal
2500.00 49.68 27.55 3.90 34.87 46.26 74.00 -27.74 Horizontal
2483.50 59.69 27.52 3.89 34.86 56.24 74.00 -17.76 Vertical
2500.00 50.46 27.55 3.90 34.87 47.04 74.00 -26.96 Vertical
Test channel: | Highest \ Level: \ Average
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\(jIHz) y Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 49.86 27.52 3.89 34.86 46.41 54.00 -7.59 Horizontal
2500.00 39.00 27.55 3.90 34.87 35.58 54.00 -18.42 Horizontal
2483.50 50.06 27.52 3.89 34.86 46.61 54.00 -7.39 Vertical
2500.00 38.98 27.55 3.90 34.87 35.56 54.00 -18.44 Vertical
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802.11n (H20)

Test channel. \ Lowest \ Level: \ Peak
Frequency Read Antenna Cable Preamp Level Limit Line Qvgr o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 59.09 27.58 3.83 34.83 55.67 74.00 -18.33 Horizontal
2400.00 62.17 27.58 3.81 34.83 58.73 74.00 -15.27 Horizontal
2390.00 59.84 27.58 3.83 34.83 56.42 74.00 -17.58 Vertical
2400.00 63.02 27.58 3.81 34.83 59.58 74.00 -14.42 Vertical
Test channel. | Lowest | Level: \ Average
Frequency Read Antenna Cable Preamp Level Limit Line Qvgr o
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2390.00 48.17 27.58 3.83 34.83 44.75 54.00 -9.25 Horizontal
2400.00 49.27 27.58 3.81 34.83 45.83 54.00 -8.17 Horizontal
2390.00 48.64 27.58 3.83 34.83 45.22 54.00 -8.78 Vertical
2400.00 50.25 27.58 3.81 34.83 46.81 54.00 -7.19 Vertical
Test channel: \ Highest | Level: | Peak
Frequency Read Antenna Cable Preamp Level Limit Line Qvgr o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 59.84 27.52 3.89 34.86 56.39 74.00 -17.61 Horizontal
2500.00 48.95 27.55 3.90 34.87 45.53 74.00 -28.47 Horizontal
2483.50 58.63 27.52 3.89 34.86 55.18 74.00 -18.82 Vertical
2500.00 48.65 27.55 3.90 34.87 45.23 74.00 -28.77 Vertical
Test channel. | Highest \ Level: \ Average
Frequency Read Antenna Cable Preamp Level Limit Line Qvgr o
(MH2) Level Factor Loss Factor @Buv/m) | (@Buv/im) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 50.79 27.52 3.89 34.86 47.34 54.00 -6.66 Horizontal
2500.00 39.56 27.55 3.90 34.87 36.14 54.00 -17.86 Horizontal
2483.50 50.46 27.52 3.89 34.86 47.01 54.00 -6.99 Vertical
2500.00 38.22 27.55 3.90 34.87 34.80 54.00 -19.20 Vertical
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802.11n (H40)

Test channel. \ Lowest \ Level: \ Peak
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(l\(jIHz) y Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 63.87 27.58 3.81 34.83 60.43 74.00 -13.57 Horizontal
2400.00 65.94 27.58 3.83 34.83 62.52 74.00 -11.48 Horizontal
2390.00 68.41 27.58 3.81 34.83 64.97 74.00 -9.03 Vertical
2400.00 74.01 27.58 3.83 34.83 70.59 74.00 -3.41 Vertical
Test channel. | Lowest | Level: \ Average
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\CJIHZ) y Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2390.00 49.34 27.58 3.81 34.83 45.90 54.00 -8.1 Horizontal
2400.00 49.47 27.58 3.83 34.83 46.05 54.00 -7.95 Horizontal
2390.00 49.91 27.58 3.81 34.83 46.47 54.00 -7.53 Vertical
2400.00 51.17 27.58 3.83 34.83 47.75 54.00 -6.25 Vertical
Test channel: ] Highest | Level: | Peak
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\(jIHz) y Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 53.68 27.52 3.89 34.86 50.26 74.00 -23.74 Horizontal
2500.00 48.73 27.55 3.90 34.87 45.28 74.00 -28.72 Horizontal
2483.50 57.82 27.52 3.89 34.86 54.37 74.00 -19.63 Vertical
2500.00 50.46 27.55 3.90 34.87 47.04 74.00 -26.96 Vertical
Test channel. | Highest \ Level: \ Average
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\chHz) y Level Factor Loss Factor (dBuv/m) | @Buv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 47.85 27.52 3.89 34.86 44.40 54.00 -9.60 Horizontal
2500.00 38.69 27.55 3.90 34.87 35.27 54.00 -18.73 Horizontal
2483.50 48.75 27.52 3.89 34.86 45.30 54.00 -8.70 Vertical
2500.00 37.95 27.55 3.90 34.87 34.53 54.00 -19.47 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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6.7 Spurious Emission

6.7.1 Conducted Emission Method

Test Requirement: FCC Partl5 C Section 15.247 (d)

Test Method: ANSI C63.4:2003 and KDB558074

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup:

Spectrum Analyzer

el e |
e oo o

(= = |
— el e |

(==Y E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.7 for details

Test mode: Refer to section 5.3 for details

Test results: Passed

Test plot as follows:
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Test mode: 802.11b

Lowest channel

“RBW 100 kHz Marker 2 [T1 ]

“VBW 300 kHz -40.24 dBm

Ref 20 dBm “Att 30 dB SWT 2.5 s 13.663620000 GHz
20 Offket 0.% dB Marker| 1 [T1
-34185 dBm
4l 824240h00 cu
LR D1 3.91| dB
A
-1
D2 -16.09 d|
t-20
1
2
L Al i A UAL !MMA
-7
-80
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 27.FEB.2013 03:34:33

Middle channel

“RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -41.33 dBm
Ref 20 dBm SWT 2.5 s 13.663620000 GHz

20 OFf|

“Att 30 dB

pet 0. Marker| 1 [T1
-37|

69 dBm
4]

D1 4.39 dBi

D2 -J15.61 df

F-20.

s L
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t-7

-80
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30MHz~25GHz
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Highest channel

“RBW 100 kHz Marker 3 [T1 ]

“VBW 300 kHz -40.95 dBm

Ref 20 dBm “Att 30 dB SWT 2.5 s 13.663620000 GHz
20 Offset 0.% dB Marker[ 1 [T1
-41]00 dBm
4l 924120h00 iz | I
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A
o ot
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20
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30MHz~25GHz

: CCIS13020003401

Test mode: 802.11g

Lowest channel

“RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -40.71 dBm
Ref 20 dBm

“Att 30 dB SWT 2.5 s 13.613680000 GHz
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-41[57 dBm
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30MHz~25GHz
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Middle channel

® “RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -40.36 dBm
Ref 20 dBm “Att 30 dB SWT 2.5 s 13.713560000 GHz

20 Offket 0.5 dB Marker[ 1 [T1
-44] 15 dBm
al 8za180hao cuz |
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30MHz~25GHz

Highest channel

® “RBW 100 kHz Marker 3 [T1 ]
“VBW 300 kHz -40.23 dBm
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Marker| 2 [T1
1 PK]
fiAxH D1 2.05| dB -46/53 dBm
Tor =
t-1
D2 -{17.95 df
20
5 DB

t-7

-80

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 27.FEB.2013 02:55:41

30MHz~25GHz
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Test mode:

802.11n(H20)

Lowest channel

“RBW 100 kHz Marker 3 [T1 ]

“VBW 300 kHz -39.42 dBm

Ref 20 dBm “Att 30 dB SWT 2.5 s 14.762300000 GHz
20 Offset 0.% dB Marker| 1 [T1
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30MHz~25GHz

Middle channel

“RBW 100 kHz Marker 3 [T1 ]

“VBW 300 kHz -40.92 dBm
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Highest channel

®

“VBW 300 kHz

“RBW 100 kHz Marker 1

Report No: CCIS13020003401

1
-40.18 dBm

Ref 20 dBm “Att 30 dB SWT 2.5 s 13.713560000 GHz
20 Offfet 0.5 dB
LA
1 PK
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30MHz~25GHz

Test mode:

802.11n(H40)

Lowest chann

@

“VBW 300 kHz
Ref 20 dBm

el
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Middle channel

“RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -40.25 dBm

®

Ref 20 dBm “Att 30 dB SWT 2.5 s 13.663620000 GHz
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-441 67 dBm
10840h00 cu
P
i
- O (O —T_1f LVL
o
B ao8
1
MJ\M‘WNW Ny
porl »L WY A AN A
-80
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 27.FEB.2013 03:24:22
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Highest channel

“RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -40.37 dBm

@
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: CCIS13020003401

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.:

CCIS130200034RF

Page 67 of 97



GCIS

Report No: CCIS13020003401

Ant 2
Test mode: 802.11b
Lowest channel
® “RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -40.10 dBm
Ref 20.5 dBm “Att 30 dB SWT 2.5 s 14.912120000 GHz
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30MHz~25GHz

Middle channel
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“VBW 300 kHz -40.56 dBm
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Highest channel

® “RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -40.13 dBm
Ref 20.5 dBm “Att 30 dB SWT 2.5 s 13.663620000 GHz

20 Offpet 0.5 dB Marker| 1 [T1

-30|85 dBm
4l 924120000 cHz |EM
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30MHz~25GHz
Test mode: 802.11g
Lowest channel
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -41.60 dBm
Ref 20.5 dBm “Att 30 dB SWT 2.5 s 4.824240000 GHz
20 Offpget 0.% dB Marker| 2 [T1
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30MHz~25GHz
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Middle channel

® “RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -40.85 dBm
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Highest channel
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Test mode:

802.11n(H20)

Lowest channel

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -38.56 dBm
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Middle channel
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® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -40.58 dBm
Ref 20.5 dBm “Att 30 dB SWT 2.5 s 4.924120000 GHz
20 Offfet 0.5 dB Marker] 2 [T1
-41} 06 dBm
13).663620D00 GHz
1 PK
fiAxn
I | — L
Dz 2T
aps
2
adol A W A¢u-An»-Fde
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 26.FEB.2013 08:54:12

Test mode:

802.11n(H40)

Lowest channel

“RBW 100 kHz Marker 1
“VBW 300 kHz

-a5

[ 1

.34 dBm

Ref 20.5 dBm “Att 30 dB SWT 2.5 s 4.824240000 GHz
20 Offfet 0.5 db Varker] 2 [T1
—a1f 09 dem
13| 663620p00 GHz

i PK
cCRVR

o L

b1 3.9 de
p2 23.54 d

Center 12.515 GHz 2.497 GHz/

Date: 26.FEB.2013 09:03:49

30MHz~25GHz

Span 24.97 GHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130200034RF

Page 72 of 97




GCIS

Middle channel

®

Ref 20.5 dBm

“VBW 300 kHz

“Att 30 dB SWT 2.5 s

“RBW 100 kHz Marker 2 [T1 ]
-a1.
13.613680000 GHz

Report No: CCIS13020003401

02 dBm

20 Offfet 0.5 dB Marker] 1 [T1
-44/ 30 dBm
4). 874180D00 GHz
1 PK
=3
o vt
D1 -2.77 dB
D2 22.77 d
aps
2
k! TN VN ey
.J\AJLM~ILv14uJ\4»u~ALA4A . '\u]Lth

Center 12.515 GHz 2.497 GHz/

Date: 26.FEB.2013 09:07:06

30MHz~25GHz

Highest channel

@

“VBW 300 kHz

“RBW 100 kHz Marker 2 [T1 ]
-40.

Span 24.97 GHz

93 dBm

Ref 20.5 dBm “Att 30 dB SWT 2.5 s 13.663620000 GHz
20 Offfet 0.5 dB Varker] 1 [T1
-42| 86 dBm
4. 874180D00 GHz
L Pk
[0 LV
D1 -3.23 dB
D2 23.23 d
a8
2
FYRRP. W) b, AN, “JW‘
Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 26.FEB.2013 09:05:54

30MHz~25GHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130200034RF

Page 73 of 97



Report No: CCIS13020003401

6.7.2 Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209 and 15.205

Test Method: ANSI C63.4:2003

Test Frequency Range: 30MHz to 25GHz

Test site: Measurement Distance: 3m

Receiver setup:

Frequency Detector RBW VBW Remark
30MHz-1GHz Quasi-peak 100kHz 300kHz Quasi-peak Value
Peak 1MHz 3MHz Peak Value
Peak 1MHz 10Hz Average Value

Above 1GHz

Limit:

Frequency Limit (dBuV/m @3m) Remark
30MHz-88MHz 40.0 Quasi-peak Value
88MHz-216MHz 43.5 Quasi-peak Value
216MHz-960MHz 46.0 Quasi-peak Value
960MHz-1GHz 54.0 Quasi-peak Value
54.0 Average Value
74.0 Peak Value

Above 1GHz

Test Procedure: 1. The EUT was placed on the top of a rotating table 0.8 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees
to determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above
the ground to determine the maximum value of the field strength.
Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

4. For each suspected emission, the EUT was arranged to its worst
case and then the antenna was tuned to heights from 1 meter to 4
meters and the rota table was turned from 0 degrees to 360 degrees
to find the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak
values of the EUT would be reported. Otherwise the emissions that
did not have 10dB margin would be re-tested one by one using
peak, quasi-peak or average method as specified and then reported
in a data sheet.
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Test setup: Below 1GHz
| e |
Antenna Tower
ceeep 3m <J ........ Search
EUT ¥ { g Antenna
4m /
RF Test
? - L Receiver
Tum M i Y
Table | 08mop =
A VA
1 H : |:|0|:|
[ |
7777

: Do [ 1
(i errriddd

Ground Plane

Above 1GHz
3— T Antenna Tower
cened 3m <‘ ........ { — Horn Antenna
EUT v /
4m Spectrum
A Di\ Analyzer
R = = S
Turn 0.8m Im
Table Ao A Amplifier | DEE
H 1 | — 1
Test Instruments: Refer to section 5.7 for details
Test mode: Refer to section 5.3 for details
Test results: Passed
Below 1GHz
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(hclez) y Level Factor Loss Factor (dBuV/m) (dBuVv/m) Limit polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
43.05 34.25 13.56 1.26 27.59 21.48 40.00 -18.52 Vertical
134.09 40.79 8.61 2.33 29.47 22.26 43.50 -21.24 Vertical
338.40 37.30 14.05 3.06 29.62 24.79 46.00 -21.21 Vertical
601.43 33.49 18.46 3.94 30.55 25.34 46.00 -20.66 Vertical
774.16 38.44 19.72 4.36 30.45 32.07 46.00 -13.93 Vertical
962.16 50.80 21.49 4.27 29.90 46.66 54.00 -7.34 Vertical
33.56 33.74 12.31 0.98 26.65 20.38 40.00 -19.62 Horizontal
360.45 46.88 14.43 3.10 29.73 34.68 46.00 -11.32 Horizontal
408.95 38.03 15.27 3.10 30.00 26.40 46.00 -19.60 Horizontal
774.16 35.45 19.72 4.36 30.45 29.08 46.00 -16.92 Horizontal
842.13 35.56 20.51 4.22 30.29 30.00 46.00 -16.00 Horizontal
962.16 47.09 21.49 4.27 29.90 42.95 54.00 -11.05 Horizontal
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Above 1GHz

Test mode: | 802.11b Test channel: | Lowest Remark: Peak
Frequency Es\?edl Alngli?(?ra Cable Loss (dB) Plgzgr:)]rp Level Limit Line Over olarization

(MHz) (dBuv) (dB/m) (dB) (dBuV/m) (dBuV/m) | Limit (dB) P

4824.00 37.45 31.79 5.34 24.07 50.51 74.00 -23.49 Vertical
7236.00 32.75 36.19 6.88 26.44 49.38 74.00 -24.62 Vertical
9648.00 29.63 38.07 8.96 25.36 51.30 74.00 -22.70 Vertical
12060.00 29.48 39.05 10.35 25.15 53.73 74.00 -20.27 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 40.65 31.79 5.34 24.07 53.71 74.00 -20.29 | Horizontal
7236.00 31.42 36.19 6.88 26.44 48.05 74.00 -25.95 | Horizontal
9648.00 29.71 38.07 8.96 25.36 51.38 74.00 -22.62 | Horizontal
12060.00 30.36 39.05 10.35 25.15 54.61 74.00 -19.39 | Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal

Test mode: | 802.11b Test channel: Lowest Remark: Average
Frequency E:\?edl Ali];i?gra Cable Loss (dB) Plzraef:ltr(r)]rp Level Limit Line Over olarization

(MHz) (dBuV) (dB/m) (dB) (dBuV/m) (dBuV/m) | Limit (dB) P

4824.00 23.42 31.79 5.34 24.07 36.48 54.00 -17.52 Vertical
7236.00 18.76 36.19 6.88 26.44 35.39 54.00 -18.61 Vertical
9648.00 14.96 38.07 8.96 25.36 36.63 54.00 -17.37 Vertical
12060.00 14.21 39.05 10.35 25.15 38.46 54.00 -15.54 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4824.00 22.75 31.79 5.34 24.07 35.81 54.00 -18.19 | Horizontal
7236.00 18.96 36.19 6.88 26.44 35.59 54.00 -18.41 | Horizontal
9648.00 17.16 38.07 8.96 25.36 38.83 54.00 -15.17 | Horizontal
12060.00 15.35 39.05 10.35 25.15 39.60 54.00 -14.40 | Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal

Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: 802.11b Test Middle Remark: | Peak
channel:
Frequency E:\?é: A:;?:?c?ra Cable Loss PFrZ?trgrp Level Limit Line _ O_ver polarization
(MHz) (dBuv) (dB/m) (dB) (dB) (dBuVv/m) | (dBuV/m) | Limit (dB)
4874.00 41.16 31.85 5.40 24.01 54.40 74.00 -19.60 Vertical
7311.00 36.74 36.37 6.90 26.58 53.43 74.00 -20.57 Vertical
9748.00 31.45 38.13 8.98 25.34 53.22 74.00 -20.78 Vertical
12185.00 28.57 38.92 10.38 25.04 52.83 74.00 -21.17 Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 41.26 31.85 5.40 24.01 54.50 74.00 -19.50 Horizontal
7311.00 35.05 36.37 6.90 26.58 51.74 74.00 -22.26 Horizontal
9748.00 31.27 38.13 8.98 25.34 53.04 74.00 -20.96 Horizontal
12185.00 29.51 38.92 10.38 25.04 53.77 74.00 -20.23 Horizontal
14622.00 * 74.00 Horizontal
17059.00 * 74.00 Horizontal
Test mode: | 802.11b Test Middle Remark: | Average
channel:
Frequency s:\?gl Agéi?gra Cable Loss Plzrsgtrgf Level Limit Line _ O_ver polarization
(MHz) (dBuv) (dB/m) (dB) (dB) (dBuv/m) | (dBuV/m) | Limit (dB)
4874.00 22.16 31.85 5.40 24.01 35.40 54.00 -18.60 Vertical
7311.00 18.82 36.37 6.90 26.58 35.51 54.00 -18.49 Vertical
9748.00 15.12 38.13 8.98 25.34 36.89 54.00 -17.11 Vertical
12185.00 14.68 38.92 10.38 25.04 38.94 54.00 -15.06 Vertical
14622.00 * 54.00 Vertical
17059.00 * 54.00 Vertical
4874.00 24.65 31.85 5.40 24.01 37.89 54.00 -16.11 Horizontal
7311.00 23.56 36.37 6.90 26.58 40.25 54.00 -13.75 Horizontal
9748.00 17.75 38.13 8.98 25.34 39.52 54.00 -14.48 Horizontal
12185.00 15.86 38.92 10.38 25.04 40.12 54.00 -13.88 Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. "“*"_means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: 802.11b Test channel: Highest Remark: | Peak
Frequency (MHz) E:\?g A:;i?gra Cable Loss (dB) PFrZStrgrp Level Limit Line Over olarization
quency @Bw) | (dBim) @By | (@Buvim) | (dBuvim) | Limit (dB) P
4924.00 40.42 | 31.89 5.46 23.96 53.81 74.00 -20.19 Vertical
7386.00 36.47 | 36.49 6.93 26.79 53.10 74.00 -20.91 Vertical
9848.00 29.76 | 38.24 9.05 25.30 51.75 74.00 -22.25 Vertical
12310.00 29.47 | 38.83 10.41 24.90 53.81 74.00 -20.19 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 43.25 | 31.89 5.46 23.96 56.64 74.00 -17.36 | Horizontal
7386.00 39.65 | 36.49 6.93 26.79 56.28 74.00 -17.72 | Horizontal
9848.00 32.40 | 38.24 9.05 25.30 54.39 74.00 -19.61 | Horizontal
12310.00 32.18 | 38.83 10.41 24.90 56.52 74.00 -17.48 | Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Test mode: 802.11b Test channel: | Highest Remark: | Average
Frequency sead Antenna Cable Loss Preamp Level Limit Line O_ve_r L
(MH2) evel Factor (dB) Factor (dBuv/m) | (dBuV/m) Limit polarization
(dBuVv) (dB/m) (dB) (dB)
4924.00 24.07 31.89 5.46 23.96 37.46 54.00 -16.54 Vertical
7386.00 20.52 36.49 6.93 26.79 37.15 54.00 -16.85 Vertical
9848.00 15.26 38.24 9.05 25.30 37.25 54.00 -16.75 Vertical
12310.00 15.27 38.83 10.41 24.90 39.61 54.00 -14.39 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 24.36 31.89 5.46 23.96 37.75 54.00 -16.25 | Horizontal
7386.00 22.76 36.49 6.93 26.79 39.39 54.00 -14.61 | Horizontal
9848.00 16.95 38.24 9.05 25.30 38.94 54.00 -15.06 | Horizontal
12310.00 14.99 38.83 10.41 24.90 39.33 54.00 -14.68 | Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. "“*"_means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: 802.11 Test channel: | Lowest Remark: Peak
Frequency E:\?g AQ;i?gra Cable Loss Plzr:gtrglp Level Limit Line Over Limit polarization
(MHz) @) | (dB/m) (dB) (dp) | (@BuV/m) | (dBuv/m) (dB)
4824.00 41.26 | 31.79 5.34 24.07 54.32 74.00 -19.68 Vertical
7236.00 36.74 | 36.19 6.88 26.44 53.37 74.00 -20.63 Vertical
9648.00 31.86 | 38.07 8.96 25.36 53.53 74.00 -20.47 Vertical
12060.00 31.54 | 39.05 10.35 25.15 55.79 74.00 -18.21 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 38.59 | 31.79 5.34 24.07 51.65 74.00 -22.35 Horizontal
7236.00 33.46 | 36.19 6.88 26.44 50.09 74.00 -23.91 Horizontal
9648.00 34.85 | 38.07 8.96 25.36 56.52 74.00 -17.48 Horizontal
12060.00 31.47 | 39.05 10.35 25.15 55.72 74.00 -18.28 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Test mode: | 802.119 Test channel: | Lowest Remark: | Average
Frequency ﬁ:\%}: Agéi?gra Cable P':rzgrg:a Level Limit Line | Over Limit polarization
(MHz) (dBuv) (dB/m) Loss (dB) (dB) (dBuVv/m) (dBuV/m) (dB)
4824.00 24.65 31.79 5.34 24.07 37.71 54.00 -16.29 Vertical
7236.00 22.18 36.19 6.88 26.44 38.81 54.00 -15.19 Vertical
9648.00 16.98 38.07 8.96 25.36 38.65 54.00 -15.35 Vertical
12060.00 14.52 39.05 10.35 25.15 38.77 54.00 -15.23 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4824.00 26.21 31.79 5.34 24.07 39.27 54.00 -14.73 Horizontal
7236.00 22.15 36.19 6.88 26.44 38.78 54.00 -15.22 Horizontal
9648.00 16.47 38.07 8.96 25.36 38.14 54.00 -15.86 Horizontal
12060.00 15.86 39.05 10.35 25.15 40.11 54.00 -13.89 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: 802.11g Test Middle Remark: Peak
channel:
Read | Antenna Cable Loss Preamp Level Li.mit Qvgr o
Frequency (MHz) | Level Factor (dB) Factor (dBuV/m) Line Limit polarization
(dBuVv) | (dB/m) (dB) (dBuVv/m) (dB)
4874.00 38.98 31.85 5.40 24.01 52.22 74.00 -21.78 Vertical
7311.00 34.74 36.37 6.90 26.58 51.43 74.00 -22.57 Vertical
9748.00 31.24 38.13 8.98 25.34 53.01 74.00 -20.99 Vertical
12185.00 30.77 38.92 10.38 25.04 55.03 74.00 -18.97 Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 39.42 31.85 5.40 24.01 52.66 74.00 -21.34 Horizontal
7311.00 35.42 36.37 6.90 26.58 52.11 74.00 -21.89 Horizontal
9748.00 30.26 38.13 8.98 25.34 52.03 74.00 -21.97 Horizontal
12185.00 29.63 38.92 10.38 25.04 53.89 74.00 -20.11 Horizontal
14622.00 * 74.00 Horizontal
17059.00 * 74.00 Horizontal
Test mode: 802.11 Test channel: | Middle Remark: Average
Frequency 5ead Antenna Cable Loss Preamp Level Limit Line O_ve_r L
(MH2) evel Factor (dB) Factor (dBuv/m) | (dBuV/m) Limit polarization
(dBuV) (dB/m) (dB) (dB)
4874.00 25.23 31.85 5.40 24.01 38.47 54.00 -15.53 Vertical
7311.00 21.75 36.37 6.90 26.58 38.44 54.00 -15.56 Vertical
9748.00 17.58 38.13 8.98 25.34 39.35 54.00 -14.65 Vertical
12185.00 14.58 38.92 10.38 25.04 38.84 54.00 -15.16 Vertical
14622.00 * 54.00 Vertical
17059.00 * 54.00 Vertical
4874.00 25.06 31.85 5.40 24.01 38.30 54.00 -15.70 | Horizontal
7311.00 22.21 36.37 6.90 26.58 38.90 54.00 -15.10 | Horizontal
9748.00 16.43 38.13 8.98 25.34 38.20 54.00 -15.80 | Horizontal
12185.00 15.23 38.92 10.38 25.04 39.49 54.00 -14.51 | Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: | 802.119 Test channel: | Highest Remark: | Peak
Frequency E:\fl A;;i?gra Cable Loss Preamp Level Limit Line | Over Limit | polarizatio
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) n
4924.00 | 38.69 31.89 5.46 23.96 52.08 74.00 2192 | Vertical
7386.00 | 36.05 36.49 6.93 26.79 52.68 74.00 2132 | Vertical
0848.00 | 31.24 38.24 9.05 25.30 53.23 74.00 20.77 | Vertical
12310.00 | 30.07 38.83 10.41 24.90 54.41 74.00 1959 | Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 | 38.59 31.89 5.46 23.96 51.98 74.00 -22.02 Ho”zloma
7386.00 | 37.54 36.49 6.93 26.79 54.17 74.00 -19.83 Ho”zloma
0848.00 | 31.47 38.24 9.05 25.30 53.46 74.00 -20.54 Ho”zloma
12310.00 | 27.96 38.83 10.41 24.90 52.30 74.00 -21.70 Ho”zloma
14772.00 * 74.00 Ho”zloma
17234.00 * 74.00 Ho”zloma
Test mode: | 802.119 Test channel: | Highest Remark: | Average
Frequency 5:\?3 Agéi?;ra Cable Loss Preamp Level Limit Line | Over Limit | polarizatio
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) n
4924.00 | 2546 31.89 5.46 23.96 38.85 54.00 -15.15 | Vertical
7386.00 | 21.35 36.49 6.93 26.79 37.98 54.00 -16.02 | Vertical
9848.00 16.35 38.24 9.05 25.30 38.34 54.00 -15.66 | Vertical
12310.00 | 13.74 38.83 10.41 24.90 38.08 54.00 -15.92 | Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 | 25.68 31.89 5.46 23.96 39.07 54.00 -14.93 Ho”zloma
7386.00 | 21.47 36.49 6.93 26.79 38.10 54.00 -15.90 Ho”zloma
9848.00 16.79 38.24 9.05 25.30 38.78 54.00 -15.22 Ho”zloma
12310.00 | 14.75 38.83 10.41 24.90 39.09 54.00 -14.91 Ho”zloma
14772.00 * 54.00 Horizonta
17234.00 * 54.00 Ho”zloma
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: [ 802.11n(H20) | Test channel: | Lowest Remark: | Peak
Read Antenna Preamp Lo Over

Frequency Level Factor Cable Factor Level Limit Line Limit polarization

(MHz) (dBuv) (dB/m) Loss (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
4824.00 38.48 31.79 5.34 24.07 51.54 74.00 -22.46 Vertical
7236.00 32.64 36.19 6.88 26.44 49.27 74.00 -24.73 Vertical
9648.00 28.63 38.07 8.96 25.36 50.30 74.00 -23.71 Vertical
12060.00 26.83 39.05 10.35 25.15 51.08 74.00 -22.92 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 38.79 31.79 5.34 24.07 51.85 74.00 -22.15 Horizontal
7236.00 34.75 36.19 6.88 26.44 51.38 74.00 -22.62 Horizontal
9648.00 31.25 38.07 8.96 25.36 52.92 74.00 -21.08 Horizontal
12060.00 29.48 39.05 10.35 25.15 53.73 74.00 -20.27 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Test mode: | 802.11n(H20) | Testchannel: | Lowest Remark: | Average

Read Antenna Preamp Lo Over

Frequency Level Factor Cable Factor Level Limit Line Limit polarization

(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuVv/m) (dBuV/m) (dB)
4824.00 23.56 31.79 5.34 24.07 36.62 54.00 -17.38 Vertical
7236.00 21.54 36.19 6.88 26.44 38.17 54.00 -15.83 Vertical
9648.00 16.57 38.07 8.96 25.36 38.24 54.00 -15.76 Vertical
12060.00 14.37 39.05 10.35 25.15 38.62 54.00 -15.39 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4824.00 23.78 31.79 5.34 24.07 36.84 54.00 -17.16 Horizontal
7236.00 21.35 36.19 6.88 26.44 37.98 54.00 -16.02 Horizontal
9648.00 16.29 38.07 8.96 25.36 37.96 54.00 -16.04 | Horizontal
12060.00 12.76 39.05 10.35 25.15 37.01 54.00 -16.99 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No: CCIS13020003401

Test mode: | 802.11n(H20) | Testchannel: | Middle Remark: | Peak
Frequency E:\fl A;;i?gra Cable Loss Preamp Level Limit Line | Over Limit | polarizatio
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) n
4874.00 | 38.75 31.85 5.40 24.01 51.99 74.00 2201 | Vertical
7311.00 | 35.65 36.37 6.90 26.58 52.34 74.00 2166 | Vertical
9748.00 | 30.76 38.13 8.98 25.34 52.53 74.00 21.47 | Vertical
12185.00 | 27.96 38.92 10.38 25.04 52.22 74.00 21.78 | Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 | 38.96 31.85 5.40 24.01 52.20 74.00 -21.80 Ho”zloma
7311.00 | 35.98 36.37 6.90 26.58 52.67 74.00 -21.33 Ho”zloma
9748.00 | 30.14 38.13 8.98 25.34 51.91 74.00 -22.09 Ho”zloma
12185.00 | 28.71 38.92 10.38 25.04 52.97 74.00 -21.03 Ho”zloma
14622.00 * 74.00 Ho”zloma
17059.00 * 74.00 Ho”zloma
Test mode: 802.11n(H20) Test channel: | Middle Remark: Average
Read | Antenna L Over
Frequency Level Factor Cable Preamp Level Limit Line Limit polarization
(MHz) (dBuv) | (dB/m) Loss (dB) Factor (dB) | (dBuV/m) | (dBuV/m) (dB)
4874.00 23.01 | 31.85 5.40 24.01 36.25 54.00 | -17.75 | Vertical
7311.00 2156 | 36.37 6.90 26.58 38.25 54.00 | -15.75 | Vertical
9748.00 18.96 | 38.13 8.98 2534 40.73 54.00 | -13.27 | Vertical
12185.00 | 15.96 | 38.92 10.38 25.04 40.22 54.00 | -13.78 | Vertical
14622.00 * 54.00 Vertical
17059.00 * 54.00 Vertical
4874.00 2563 | 31.85 5.40 24.01 38.87 54.00 | -15.13 | Horizontal
7311.00 2241 | 36.37 6.90 26.58 39.10 54.00 | -14.90 | Horizontal
9748.00 17.89 | 38.13 8.98 2534 39.66 54.00 | -14.34 | Horizontal
12185.00 | 14.11 | 38.92 10.38 25.04 38.37 54.00 | -15.63 | Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No: CCIS13020003401

Test mode: | 802.11n(H20) | Testchannel: | Highest Remark: | Peak
Frequency E:\fl A;;i?gra Cable Loss Preamp Level Limit Line | Over Limit | polarizatio
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) n
4924.00 39.00 31.89 5.46 23.96 52.39 74.00 -21.61 Vertical
7386.00 35.46 36.49 6.93 26.79 52.09 74.00 -21.91 Vertical
9848.00 31.72 38.24 9.05 25.30 53.71 74.00 -20.29 Vertical
12310.00 28.96 38.83 10.41 24.90 53.30 74.00 -20.70 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 | 38.36 31.89 5.46 23.96 51.75 74.00 -22.25 Ho”zloma
7386.00 | 35.12 36.49 6.93 26.79 51.75 74.00 -22.25 Ho”zloma
9848.00 | 31.02 38.24 9.05 25.30 53.01 74.00 -20.99 Ho”zloma
12310.00 | 31.13 38.83 10.41 24.90 55.47 74.00 -18.53 Ho”zloma
14772.00 * 74.00 Ho”zloma
17234.00 * 74.00 Ho”zloma
Test mode: | 802.11n(H20) | Testchannel: | Highest Remark: | Average
Read Antenna L L L
Frequency Level Factor Cable Loss Preamp Level Limit Line | Over Limit | polarizatio
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) n
4924.00 23.56 31.89 5.46 23.96 36.95 54.00 -17.05 Vertical
7386.00 22.23 36.49 6.93 26.79 38.86 54.00 -15.14 Vertical
9848.00 16.96 38.24 9.05 25.30 38.95 54.00 -15.05 Vertical
12310.00 14.69 38.83 10.41 24.90 39.03 54.00 -14.97 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 | 25.37 31.89 5.46 23.96 38.76 54.00 -15.24 Ho”zloma
7386.00 | 21.54 36.49 6.93 26.79 38.17 54.00 -15.83 Ho”zloma
9848.00 | 17.53 38.24 9.05 25.30 39.52 54.00 -14.48 Ho”zloma
12310.00 | 14.85 38.83 10.41 24.90 39.19 54.00 -14.81 Ho”zloma
14772.00 * 54.00 Horizonta
17234.00 * 54.00 Horizonta
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130200034RF
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Report No: CCIS13020003401

Test mode: | 802.11n(H40) Test channel: | Lowest Remark: | Peak
Frequency | Read Level A;;i?gra Cable Loss Preamp Level Limit Line Over Limit Polarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4844.00 40.01 31.79 5.34 24.07 53.07 74.00 -20.93 Vertical
7266.00 36.96 36.19 6.88 26.44 53.59 74.00 -20.41 Vertical
9688.00 31.76 38.07 8.96 25.36 53.43 74.00 -20.57 Vertical
12110.00 29.63 39.05 10.35 25.15 53.88 74.00 -20.12 Vertical
14532.00 * 74.00 Vertical
16954.00 * 74.00 Vertical
4844.00 40.85 31.79 5.34 24.07 53.91 74.00 -20.09 Horizontal
7266.00 38.26 36.19 6.88 26.44 54.89 74.00 -19.11 Horizontal
9688.00 32.45 38.07 8.96 25.36 54.12 74.00 -19.88 Horizontal
12110.00 31.33 39.05 10.35 25.15 55.58 74.00 -18.42 Horizontal
14532.00 * 74.00 Horizontal
16954.00 * 74.00 Horizontal
Test mode: | 802.11n(H40) Test channel: | Lowest Remark: | Average
Frequency | Read Level A'?tenna Cable Loss Preamp Level Limit Line Over Limit o
actor polarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) (dBuV/m) (dBuV/m) (dB)
4844.00 25.02 31.79 5.34 24.07 38.08 54.00 -15.92 Vertical
7266.00 23.52 36.19 6.88 26.44 40.15 54.00 -13.85 Vertical
9688.00 17.68 38.07 8.96 25.36 39.35 54.00 -14.65 Vertical
12110.00 15.25 39.05 10.35 25.15 39.50 54.00 -14.50 Vertical
14532.00 * 54.00 Vertical
16954.00 * 54.00 Vertical
4844.00 25.46 31.79 5.34 24.07 38.52 54.00 -15.48 Horizontal
7266.00 23.35 36.19 6.88 26.44 39.98 54.00 -14.02 Horizontal
9688.00 22.15 38.07 8.96 25.36 43.82 54.00 -10.18 Horizontal
12110.00 16.58 39.05 10.35 25.15 40.83 54.00 -13.17 Horizontal
14532.00 * 54.00 Horizontal
16954.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No: CCIS13020003401

Test mode: | 802.11n(H40) Test channel: | Middle Remark: | Peak
Frequency | Read Level AF“te“”a Cable Loss Preamp Level Limit Line Over Limit N
actor polarization
(MHz) (dBuv) (dB/m) (dB) Factor (dB) (dBuV/m) (dBuVv/m) (dB)
4874.00 40.15 31.85 5.40 24.01 53.39 74.00 -20.61 Vertical
7311.00 37.23 36.37 6.90 26.58 53.92 74.00 -20.08 Vertical
9748.00 31.24 38.13 8.98 25.34 53.01 74.00 -20.99 Vertical
12185.00 29.52 38.92 10.38 25.04 53.78 74.00 -20.22 Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 40.46 31.85 5.40 24.01 53.70 74.00 -20.30 Horizontal
7311.00 37.12 36.37 6.90 26.58 53.81 74.00 -20.19 Horizontal
9748.00 32.48 38.13 8.98 25.34 54.25 74.00 -19.75 Horizontal
12185.00 31.24 38.92 10.38 25.04 55.50 74.00 -18.50 Horizontal
14622.00 * 74.00 Horizontal
17059.00 * 74.00 Horizontal
Test mode: \ 802.11n(H40) Test channel: \ Middle Remark: \ Average
Frequency | Read Level AF”te”“a Cable Loss Preamp Level Limit Line Over Limit N
actor polarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) (dBuV/m) (dBuVv/m) (dB)
4874.00 21.55 31.85 5.40 24.01 34.79 54.00 -19.21 Vertical
7311.00 20.16 36.37 6.90 26.58 36.85 54.00 -17.15 Vertical
9748.00 17.35 38.13 8.98 25.34 39.12 54.00 -14.88 Vertical
12185.00 15.46 38.92 10.38 25.04 39.72 54.00 -14.28 Vertical
14622.00 * 54.00 Vertical
17059.00 * 54.00 Vertical
4874.00 24.69 31.85 5.40 24.01 37.93 54.00 -16.07 Horizontal
7311.00 21.12 36.37 6.90 26.58 37.81 54.00 -16.19 Horizontal
9748.00 17.86 38.13 8.98 25.34 39.63 54.00 -14.37 Horizontal
12185.00 16.35 38.92 10.38 25.04 40.61 54.00 -13.39 Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No: CCIS13020003401

Test mode: | 802.11n(H40) | Test channel: | Highest Remark: | Peak
Read Antenna Preamp T Over

Frequency Level Factor Cable Factor Level Limit Line Limit polarization

(MHz) (dBuv) (dB/m) Loss (dB) (dB) (dBuVv/m) | (dBuV/m) (dB)
4904.00 40.55 31.89 5.46 23.96 53.94 74.00 -20.06 Vertical
7356.00 36.75 36.49 6.93 26.79 53.38 74.00 -20.62 Vertical
9808.00 31.52 38.24 9.05 25.30 53.51 74.00 -20.49 Vertical
12260.00 28.65 38.83 10.41 24.90 52.99 74.00 -21.01 Vertical
14712.00 * 74.00 Vertical
17164.00 * 74.00 Vertical
4904.00 39.48 31.89 5.46 23.96 52.87 74.00 -21.13 | Horizontal
7356.00 36.69 36.49 6.93 26.79 53.32 74.00 -20.68 | Horizontal
9808.00 31.42 38.24 9.05 25.30 53.41 74.00 -20.59 | Horizontal
12260.00 29.42 38.83 10.41 24.90 53.76 74.00 -20.24 | Horizontal
14712.00 * 74.00 Horizontal
17164.00 * 74.00 Horizontal
Test mode: | 802.11n(H40) | Test channel: | Highest Remark: | Average

Read Antenna Preamp R Over

Frequency Level Factor Cable Factor Level Limit Line Limit polarization

(MHz) (dBuv) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuVv/m) (dB)
4904.00 24.25 31.89 5.46 23.96 37.64 54.00 -16.36 Vertical
7356.00 20.14 36.49 6.93 26.79 36.77 54.00 -17.23 Vertical
9808.00 17.68 38.24 9.05 25.30 39.67 54.00 -14.33 Vertical
12260.00 15.36 38.83 10.41 24.90 39.70 54.00 -14.30 Vertical
14712.00 * 54.00 Vertical
17164.00 * 54.00 Vertical
4904.00 25.86 31.89 5.46 23.96 39.25 54.00 -14.75 Horizontal
7356.00 23.56 36.49 6.93 26.79 40.19 54.00 -13.81 Horizontal
9808.00 17.45 38.24 9.05 25.30 39.44 54.00 -14.56 Horizontal
12260.00 14.75 38.83 10.41 24.90 39.09 54.00 -14.91 Horizontal
14712.00 * 54.00 Horizontal
17164.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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